VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
1482 Cable End At Carburetor - All 1/Handlebar & Controls
1482 iCable End At Carburetor 1/Handlebar & Controls
32096 |COIL COVER TERMINAL SHIELD (RUBBER) 2|Magneto
37377 _Front Anchor Plate Bolt Nut 5 Frame
37512  Mounting Bolt Lockwasher 5/16 I.T. 2/Saddle
41363 |STOP LIGHT SWITCH 1 Switch & Wiring
41821 | TANK CAP 1 Gasoline Tank
42460 |SWITCH COVER 1 Switch & Wiring
43769 Wheel Spoke - 8-1/4" Long 20|Front Wheel (TT)
43769 Wheel Spoke - 8-1/4" Long 20 Rear Wheel (TT)
44071 |COMPRESSION FITTING SLEEVE NUT 1 Overhead Qil Line
44071 Vent Tube Union Nut 1/Magneto
50089 |Transmission Breather Fitting 1| Transmission
50298 |BRAKE PEDAL CLEVIS PIN RETAINING RING 1 Foot Brake
50298 |RATCHET SPHERICAL BEARING RETAINING RING 1 Transmission
50298 |HAND LEVER PIVOT PIN RETAINING RING 2 Handlebar & Controls
75317 |SWITCH TO COVER SCREW (8/32 x 1-1/4 OVAL HD. STD.) 2 Switch & Wiring
92006 |Casing Adjusting Screw Washer - Upper - All 1/Handlebar & Controls
101130 |TAIL & STOP LIGHT BULB (21 & 3 C.P.) 1 Tail Light
101405 |CABLE TERMINAL CLIP 1 Magneto
101904 |PLAIN WASHER 1 Magneto
102493 |BULB 1 Headlight
102494 |LENS 1 Headlight
12/081 Casing End Lower - All 1/Handlebar & Controls
150100 |Retaining Ring Pliers - Truarc #1 Shop Tools
150101 |Retaining Ring Pliers - Truarc #2 Shop Tools
150102 [Retaining Ring Pliers - Truarc #5 Shop Tools
150103 |Piston Ring Installer - KD #875 Shop Tools
150104 |Allen Wrench - 1/8" Shop Tools
150105 |Allen Wrench - 3/16" Shop Tools
150106 (Allen Wrench - 7/32" Shop Tools
150107 |Allen Wrench - 5/16" Shop Tools
150108 |Plunger Rod Assembling Tool Shop Tools
150109 |Sprocket Driver Nut Wrench Shop Tools
150110 [Spoke Wrench to be used with open-end wrench Shop Tools
150111 | Grip Sleeve Collar Wrench Shop Tools
150112 Box Wrench Shop Tools
150113 Push Rod Tube Removal Tool Shop Tools
150114 Crankshaft Nut Installing Tool Shop Tools
150115 |Crank Nut Wrench and Clutch Sprocket Tool Shop Tools
150116 |Hub Bearing Retainer Wrench Shop Tools
150117 Push Rod Nut Tool Shop Tools
150118 Stem & Bracket Bushing Wrench Shop Tools
150119 Plunger Rod Nut Tool Shop Tools
150120 [Clutch Puller Tool Shop Tools
150121 |Fork Main Tube Clamp Shop Tools
150122 Valve Spring Compressor Shop Tools
160047 Gas Cap Washer (solid sheet washer) (retrofit) 1 Gasoline Tank
185003 |CLUTCH SPROCKET BEARING BALL (.188 DIA.) 24 Primary Drive & Clutch
189004 |FRAME HEAD UPPER BEARING 1 Frame
189005 |FRAME HEAD LOWER BEARING 1 Frame
191002 Generator Drive Needle Bearing 1 Generator
191002 |KICKSTARTER SHAFT NEEDLE BEARING (CENTER SECTION CASE) 1 Transmission
191008 |FOOTSHIFT SHAFT NEEDLE BEARING (CENTER SECTION CASE) 1 Transmission
191008 |SHIFTER CAM NEEDLE BEARING 2 Transmission
191009 |CLUTCH THROWOUT SHAFT NEEDLE BEARING 2 Transmission
191014 | BRAKE CAM NEEDLE BEARING 1 Wheels & Brake
191014 |BRAKE CAM NEEDLE BEARING 1 Wheels & Brake
196008 BEZEL 1 Speedometer
206008 |CLIP TO PRIMARY CASE CAP SCREW (1/2-20 x 9/16 HEX STD.) 1 Chain & Chain Guard

Courtesy of Rob Garrett

10f23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
206015 |Guard and Muffler Clip to Case Bolt 1/Chain & Chain Guard
207006 Bracket to Lower Frame Cap Screw (1/4-28 x 7/16 HEX STD.) 4 Battery
207006 {TOOL BOX TO FITTING CAP SCREW (1/4-28 x 7/16 HEX STD.) 1 Tool Box
207006 FRONT FENDER BRACE CAP SCREW (1/4-28 x 7/16 HEX STD.) 4 Fender
207007 {UPPER TANK BRACKET TO CLUSTER CAP SCREW (1/4-28x1/2 HEX STD.) 2 Qil Tank
207007 {CLIP TO FRAME CAP SCREW (1/4-28 x 1/2 HEX. STD.) 2 Exhaust Pipe & Muffler
207007 Brace to Fork Lower Fitting Bolt 4 Fender
207007 {MUFFLER TO FRAME CAP SCREW (1/4-28 x 1/2 HEX STD.) 1 Exhaust Pipe & Muffler
207008 BRACKET CAP SCREW (1/4-28 x 9/16 HEX. STD.) 4 Headlight
207009 FRONT FENDER BRACE BOLT (1/4-28 x 5/8 HEX STD.) 6 Fender
207009 {Support Clip Bolt 1/4-28 x 5/8 1 1/Cam Case Cover & Oil Pump
207009 |CLIP TO FENDER BRACE BOLT - 149 (1/4-28 x 5/8 HEX STD.) Chain & Chain Guard
207009 BRACE TO FENDER BOLT (1/4-28 x 5/8 STD. HEX.) 4 Fender
207011 CLIP CLAMP BOLT - 249 (1/4-28 x 3/4 HEX STD.) Exhaust Pipe & Muffler
207012 |BOLT (1/4-28 x 7/8 HEX HD. STD.) 5 Switch & Wiring
207012 |FRAME FITTING & BRACE BOLT - 149 (1/4-28 X 7/8 HEX. STD.) Fender
207014 {TOOL BOX TO CROSS MEMBER BOLT - 149 (1/4-28 x 1-1/8 HEX STD.) Tool Box
207014 {FENDER TO LOWER CR0SS MEMBER BOLT - 149 (1/4-28 x 1-1/8 HEX. STD.) Fender
207015 |Frame Upper and Lower Cross Tube Bolt 2 |Fender
207015 [FENDER TO UPPER CROSS MEMBER BOLT (1/4-28 x 1-1/4 HEX. STD.) 1 Fender
207015 {TOOL BOX TO UPPER CROSS MEMBER BOLT - 249 (1/4-28 x 1-1/4 HEX STD.) 2 2 Tool Box
207016 |MUFFLER TO FRAME BOLT (1/4-28 X 1-3/8 HEX STD.) 2 Exhaust Pipe & Muffler
207016 {CLAMP TO LOWER BRACKET CAP SCREW (1/4-28 x 1-3/8 HEX STD.) 2 Qil Tank
207018 {FRAME FITTING LOWER BOLT - 249 (1/4-28 x 1-5/8 HEX STD.) 2 2 Frame
207019 [Clamp Bolt 1/4 - 28 x 1-3/4 2 Exhaust Pipe & Muffler
207021 |CLIP CLAMP BOLT - 149 (1/4-28 x 2 HEX STD.) Exhaust Pipe & Muffler
207023 FRAME FITTING UPPER LEFT BOLT - 249 (1/4-28 x 2-1/4 STD. HEX) 1 1/ Frame
207024 {FRAME FITTING UPPER RIGHT BOLT - 249 (1/4-28 x 2-3/8 STD. HEX) 1 1/Frame
207025 Frame and Fender Brace Bolt 1/Frame
207029 |Frame, Brace and Guard Bolt 1/Frame
207111 |Bracket to Pan Bolt 4/Skid Pan (TT)
207123 |TANK TO FRAME BOLT (5/16-24 x 2-1/4 HEX STD.) - UPPER FRONT & REAR 2 Gasoline Tank
207125 {TANK TO FRAME BOLT (5/16-24 x 2-1/2 HEX STD.) - LOWER FRONT 1 Gasoline Tank
243004 {SPEEDOMETER LIGHT BULB ICP 6-8 V. MAZDA 51 1 Speedometer
249002 |HORN BUTTON 1 Handlebar & Controls
254007 {BRACKET TO UPPER FORK BRACKET CAP SCREW (1/4-28 x 1/2 HEX STD.) 4 Speedometer
254007 (Clip Bolt 2 Fork
254111 |Brace To Cylinder Hold Down Nut Bolt 4 4 Engine to Frame Brace (Warrior)
254117 | Muffler To Frame Bolt, 5/16-24 x 1-1/2 2 Exhaust Pipe & Muffler
254121 |Mounting Bolt, 5/16-24 x 2 2 2/Saddle
254127 |REAR FRAME & SEAT CLUSTER BOLT (5/16-24 x 2-3/4 STD.) 1 Frame
254131 Front Anchor Plate Bolt (5/16-24x3-1/4, ALLOY STD.) 2 Anchor Plates & Bolts
254133 |Front Anchor Plate & Prop Stand Bolt (5/16-24x3-1/2, ALLOY, STD.) 1 Anchor Plates & Bolts
254133 {Engine to Front Plate Bolt 3/Frame
254139 |Crankcase Lower Bolt 5/16-24x4 1/2 1 1/Crankcase
254140 |Rear Anchor Plate Bolt (5/16-24x4-3/4, ALLOY, STD.) 3 Anchor Plates & Bolts
254140 |TRANS. CASE TO ANCHOR PLATE BOLT (5/16-24 x 4-3/4 ALLOY STD.) 1 Transmission
254214 {FORK LOWER BRACKET PINCH BOLT (3/8-24 x 1-1/8 HEX STD.) 2 Fork
284005 Fork Member and Upper Bracket Anchor Cap - Chrome - Opt 2 2|Fork
28B157 |Casing Clip at Speedometer Mount 1 1/Handlebar & Controls
28B157 |Clutch Cable Clip - Western Handlebar (retrofit) 1 Handlebar & Controls
314001 |WIRING CLIP 2 Gasoline Tank
314001 Casing Clip at Tank Bolt 1 1/Handlebar & Controls
314001 Clutch Casing and Fork Bracket Clip 1/Fork
314015 |Brace to Fender Clip 2 Fender
314015 |Brace Clip - Tubular 2|Fender
35B160 BATTERY TERMINAL SCREW (10-32 x 5/8 FIL.HD. SPECIAL) 2 Switch & Wiring
35B161 INUT (10-32 SPECIAL) 2 Switch & Wiring
396004 Cable End 2 2 Handlebar & Controls
396004 Cable End - All 2 2 Handlebar & Controls

Courtesy of Rob Garrett

20f23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
416001 |SLIPPER BRACKET LUBRICATOR 4 Frame
418002 Cam Case Breather Tube Fitting 1|Carburetor - Air Cleaner (TT)
418007 |Union Nut Fitting 1|Carburetor - Air Cleaner (TT)
455016 |LENS GASKET 1 Speedometer
475002 | GENERATOR - FROM G805A - 1300 AND UP 1 Generator
538004 |Oil Pump Drive Gear Key 1 Cam Case Cover & Oil Pump
538005 |GENERATOR DRIVE GEAR KEY (3/8 x 3/32 STD.) 1 Generator
538009 [SHAFT KEY (1/8 X 1/2 #3 WOODRUFF) 1 Magneto
538106 | Camshaft and Gear Key 2 Cam Shafts, Timing Gears & Generator Idler Gear
545008 [LENS 1 Speedometer
602002 ' TUBE AND CARBURETOR CROWN NUT 1 Gasoline Tank
604003 |NUT (#8 STD.) 2 Switch & Wiring
604003 |Filler Screw Nut 2 Switch Well Cover (TT)
604003 ' TERMINAL POST ANCHOR NUT (#8-32 HEX. STD.) 1 Magneto
604003 |CLIP SCREW NUT (#8-32 STD.) 1 Handlebar & Controls
604005 ' SPEEDOMETER STUD NUT (10-32 STD.) 2 Speedometer
604005 ' TERMINAL STUD NUT (#10-32 HEX STD.) 4 Generator
604007 |Chain Guard Shock Mount Nut 1 1/Chain & Chain Guard
605008 |Casing Adjusting Screw Nut - Upper - All 1 1/Handlebar & Controls
605008 |Casing Adjusting Screw Nut - Upper - All 1 1/Handlebar & Controls
605008 |Chain Adjusting Screw Nut 1 1/Primary Drive & Clutch
605008 ' TOOL BOX BOLT NUT - 149 - (1/4-28 JAM STD.) Tool Box
605008 |SADDLE & BRACKET NUT (1/4-20 JAM STD.) 3 Saddle
605008 [ CHAIN ADJUSTING NUT LOCK NUT - 249 (1/4-28 STD. JAM) 2 2|Frame
605008 |CHAIN ADJUSTING SCREW NUT - 149 Frame
605010 Nut 1 1/Engine to Frame Brace (Warrior)
605010 |NUT - JAM (5/16-24 STD.) 6 Saddle
605012 |Nut 1/Center Stand (TT)
605012 [FORK SPRING SEAT NUT (3/8-24 JAM STD.) 2 Fork
605012 | BRAKE ANCHOR STUD NUT (3/8-24 HEX. JAM STD.) 1 Wheels & Brake
605012 |INNER LEVER NUT 1 Transmission
605012 ' GENERATOR DRIVE GEAR NUT (3/8-24 STD.) 1 Generator
605012 |JAM NUT (3/8-24 STD.) 1 Saddle
606008 Support Clip Bolt Nut 1/4 28 1 1/Cam Case Cover & Oil Pump
606008 |Nut 1/4 - 28 2 Exhaust Pipe & Muffler
606010 |Transmission To Anchor Plate Nut 3 3/Anchor Plates & Bolts
606012 [FOOT SPUD STUD NUT - L.H. (3/8-24 STD.) 1 Foot Spud
606012 |Stud Nut (3/8-24 STD.) 4 Anchor Plates & Bolts
606012 Bracket to Lower Frame Fitting Nut 1/Foot Spud
606012 |STUD NUT (3/8-24 STD.) 2 Frame
606012 |STUD NUT (3/8-24 STD.) 4 Frame
606014 'HANDLEBAR BRACKET NUT (7/16-20 HEX STD.) 2 Handlebar & Controls
606016 |REAR AXLE NUT (1/2-20 STD.) 1 Wheels & Brake
606016 |FRONT CENTER AXLE NUT (1/2-20 HEX. STD.) 1 Wheels & Brake
607013 |Fitting Lock Nut 1|Carburetor - Air Cleaner (TT)
610007 |Screw Nut 6 Pillion Seat (TT)
611004 | COMMUTATOR COVER BAND SCREW NUT (#10-24 STD.) 1 Generator
636002 |Pin Cotter Pin 1/Foot Brake
636003 |Cotter Pin 4 4 Handlebar & Controls
636004 ' STEERING DAMPER COTTER PIN 1 Fork
659013 | CRANKSHAFT PLUG - 249 2 2 Flywheel & Connecting Rods
708008 Wheel Rim 1/Rear Wheel (TT)
708008 |Wheel Rim 1/Front Wheel (TT)
710002 {HAND LEVER CABLE PIN RETAINING RING 2 Handlebar & Controls
710008 [LEVER FULCRUM RETAINING RING 1 Foot Brake
733001 [LENS SEAT RETAINING RING 1 Speedometer
750206 |SPEEDOMETER DRIVE GEAR COVER PLATE SCREW (8/32x7/16 STD.) 3 Transmission
750607 |CLIP TO TRANS. CASE SCREW (1/4-20 x 1/2 FLAT STD.) 1 Handlebar & Controls
750612 |PRIMARY TO CRANKCASE CASE SCREW (1/4-20 x 7/8 FLAT HEAD STD.) 4 Primary Drive & Clutch
750613 |PRIMARY TO TRANS. CASE SCREW (1/4-20 x 1 FLAT HEAD STD.) 2 Primary Drive & Clutch

Courtesy of Rob Garrett

30f23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
751105 |SCREW (6-32 x 3/8 FIL. STD.) 6 Fork
751507 |TAPPET GUIDE TO CRANKCASE SCREW (12-24X1/2 FIL. HD. STD.) 8 8 8 Valve Tappet
751511 | Cam Case Cover & Crankcase Screw (12-24x3/4, FIL. STD.) 1 Cam Case Cover & Oil Pump
751519 Pump Body & Cover TO Cam Case Cover Screw (12-24x1-3/4, STD.) 4 Cam Case Cover & Oil Pump
751611 |SHIFTER PAWL PLATE SCREW (1/4-20 X 3/4 STD.) 2 Transmission
751613 |PRIMARY TO TRANS. CASE SCREW (1/4-20 x 1 FIL. HEAD STD.) 1 Primary Drive & Clutch
751621 |CASE CENTER SECTION AND COVER SCREW (1/4-20 x 2 STD.) 1 Transmission
751623 |CASE CENTER SECTION AND COVER SCREW (1/4-20 x 2-1/4 STD.) 5 Transmission
751715 IMAGNETO & CRANKCASE LOWER SCREW (5/16-18 x 1-1/4 STD.) 1 Magneto
751719 IMAGNETO & CRANKCASE UPPER SCREW (5/16-18 X 1-3/4 STD.) 1 Magneto
751723 |GENERATOR AND CRANKCASE SCREW (5/16-18 X 2-1/4 FIL. HD. STD.) 3 Generator
753217 Filler Screw 2 Switch Well Cover (TT)
754009 Seat to Fender Screw 6 Pillion Seat (TT)
754113 |COIL SCREW (#6-32 X 1 RD. HD. STD.) 2 Magneto
754204 |CLIP SCREW (#8-32 x 5/16 RD. STD.) 1 Handlebar & Controls
754206 |BRUSH HOLDER SCREW (#8-32 X 7/16 RD. HD. STD.) 2 Generator
754206 |BEARING COVER PLATE SCREW (#8-32 X 7/16 RD. HD. STD.) 3 Generator
754315 |COMMUTATOR BAND SCREW (#10-24 x 1-1/4 RD. HD. STD.) 1 Generator
754403 | Screw - Clutch Cable Clip - Western Handlebar (retrofit) 1 Handlebar & Controls
764001 HORN BUTTON SPRING SEAT 1 Handlebar & Controls
797001 |THROTTLE CONTROL CASING GROMMET 1 Handlebar & Controls
797002 | TERMINAL INSULATING SLEEVE 18 Switch & Wiring
804010 |SPEEDOMETER HEAD - 120 MILES 1 Speedometer
804011 | SPEEDOMETER HEAD - 200 KILOS 1 Speedometer
809012 'HORN BUTTON SPRING 1 Handlebar & Controls
853110 |Primary Chain Adjusting Screw 1 1/Primary Drive & Clutch
853110 |CHAIN ADJUSTING SCREW - 149 (1/4-28 x 2 STD.) Frame
854001 {Front Fork Drain Screw 2 2 Fork
854003 DRIVE HOUSING TO TRANS. CASE CAP SCREW (8-32 x 5/8 SOCKET HEAD) 1 Speedometer
854103 |CLEANER CLAMPING SCREW (10-24 x 5/8 SOCKET HD. STD.) 1 Carburetor & Manifold
854203 |INLET MANIFOLD AND HEAD CAP SCREW (1/4-20x5/8 SOCKET HD) 2 Carburetor & Manifold
854204 VALVE ROCKER BOX COVER CAP SCREW (1/4-20 x 3/4 SOCKET HEAD) 12 12 12|Cylinder Head, Valves & Rocker Arm
854208 |INLET MANIFOLD AND HEAD CAP SCREW - 249 (1/4-20x1-1/2 SOCKET HD) 2 2 2|Carburetor & Manifold
854310 | CRANKCASE INTERMEDIATE SCREW (5/16x18x2, SOCKET HEAD) - 149 Crankcase
854313 | CRANKCASE INTERMEDIATE SCREW (5/16x18x2-3/4, SOCKET HEAD) - 249 2 2 2 Crankcase
854316 | CRANKCASE UPPER SCREW (5/16x18x3-1/2, SOCKET HEAD) - 249 2 2 2|Crankcase
855204 'HANDLEBAR BRACKET CLAMP SCREW (1/4-28 x 3/4 SOCKET HEAD) 2 Handlebar & Controls
855205 | BRAKE LEVER CAP SCREW (1/4-28 x 7/8 SOCKET HEAD) 1 Wheels & Brake
855205 |LEVER PINCH SCREW (1/4-28 x 7/8 SOCKET HEAD) 1 Transmission
855205 BRAKE CAM LEVER PINCH SCREW (1/4-28 X 7/8 SOCKET HD.) 1 Wheels & Brake
855206 |[FOOT SHIFT LEVER PINCH SCREW (1/4-28 x 1 SOCKET HEAD) 1 Transmission
855306 |LEVER PINCH SCREW (5/16-24 x 1 SOCKET HEAD) 1 Transmission
877001 |STOP LIGHT SWITCH WIRE TERMINAL 1 Tail Light
877001 ' TERMINAL (STOP LIGHT SWITCH WIRE) 1 Switch & Wiring
920002 |PLAIN WASHER (#6 STD.) 2 Switch & Wiring
920003 |PLAIN WASHER (#8 STD.) 2 Switch & Wiring
920004 ' TERMINAL POST WASHER (#10 STD.-STEEL) 2 Generator
920006 |Screw Flat Washer 6 Pillion Seat (TT)
920006 | Bolt Lockwasher 3 Fender
920006 |FLAT WASHER (1/4 STD.) 5 Switch & Wiring
920006 {Hand Lever Pivot Pin Washer 2 2 Handlebar & Controls
920007 |Oil Tank Lower Mounting Washer - Steel 2 2 0il Tank
920007 {Hand Lever Cable Pin Washer 2 2 Handlebar & Controls
920007 \WASHER (5/16 STD.) 4 Saddle
920007 \WASHER (5/16 STD.) 2 Saddle
920008 | BRAKE ANCHOR STUD PLAIN WASHER (3/8 STD.) 1 Wheels & Brake
920010 {Wheel Brake Plate and Bracket Washer 1/Rear Wheel (TT)
922002 |SCREW LOCKWASHER (#6 STD.) 6 Fork
922003 LOCKWASHER (#8 STD.) 2 Switch & Wiring
922003 | BRUSH HOLDER SCREW LOCKWASHER (#8 STD.) 2 Generator

Courtesy of Rob Garrett

4 0of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
922003 | TERMINAL POST NUT LOCKWASHER (#8 STD.) 1 Magneto
922003 (Filler Screw Nut Lockwasher 2 Switch Well Cover (TT)
922003 |LOCKWASHER (#8 STD.) 1 Speedometer
922003  BEARING COVER LOCKWASHER 3 Generator
922003 |CLIP SCREW NUT LOCKWASHER (#8 STD.) 1 Handlebar & Controls
922004 ' THRU BOLT LOCKWASHER (#10 STD.) 2 Generator
922004 | Spring Anchor Screw Lockwasher 1 1/Primary Drive & Clutch
922004 |LOCKWASHER (#10 STD.) 2 Switch & Wiring
922004 SPEEDOMETER STUD NUT LOCKWASHER (#10 STD.) 2 Speedometer
922004 ' TERMINAL STUD NUT LOCKWASHER (#10 STD.) 4 Generator
922004 |Lockwasher - Clutch Cable Clip - Western Handlebar (retrofit) 1 Handlebar & Controls
922005 |SCREW LOCK WASHER (#12 STD.) 10 Primary Drive & Clutch
922005 |Screw Lockwasher (12 STD.) 9 Cam Case Cover & Oil Pump
922005 Screw Lockwasher (12 STD.) 4 Cam Case Cover & Oil Pump
922005 |SCREW LOCKWASHER (12 STD.) 8 8 Valve Tappet
922006 | SCREW LOCKWASHER (1/4 STD.) 6 Transmission
922006 |LOCKWASHER (1/4 STD.) 3 Saddle
922006 |SCREW LOCKWASHER (1/4 STD.) 1 Primary Drive & Clutch
922006 |LOCKWASHER (1/4 STD.) - 249 1 1,Tool Box
922006 |Chain Guard Shock Mount Lockwasher 1 1/Chain & Chain Guard
922006 |LOCKWASHER (1/4 STD.) - 149 Tool Box
922006 Support Clip Bolt Lockwasher 1/4 1 1/Cam Case Cover & Oil Pump
922006 |Bolt Lockwasher (1/4 STD.) 4 Battery
922006 [FENDER BRACE CAP SCREW LOCKWASHER 4 Fender
922006 |LOCKWASHER (1/4 STD.) 4 Oil Tank
922006 |LOCKWASHER (1/4 STD.) 4 Speedometer
922006 |LOCKWASHER (1/4 STD.) 4 Headlight
922006 |LOCKWASHER (1/4 STD.) 1 Chain & Chain Guard
922006 | PLATE SCREW LOCK WASHER (1/4 STD.) 2 Transmission
922006 |LOCKWASHER (1/4 STD.) - 149 Exhaust Pipe & Muffler
922006 |Clip Bolt Lockwasher 2|Fork
922006 |LOCKWASHER (1/4 STD.) 2 Exhaust Pipe & Muffler
922007 |Lockwasher 5 5/Engine to Frame Brace (Warrior)
922007 | SCREW LOCKWASHER (5/16 STD.) 3 Generator
922007 |Transmission To Anchor Plate Lockwasher 2 2 Anchor Plates & Bolts
922007 |LOCK WASHER (5/16 STD.) 4 Saddle
922008 [FORK SPRING SEAT LOCKWASHER (3/8 STD.) 2 Fork
922008 |LOCKWASHER (3/8 STD.) 1 Generator
922008 iLockwasher 1/Center Stand (TT)
922008 |NUT Lockwasher (3/8 STD.) 1 Cam Case Cover & Oil Pump
922008 |Stud Nut Lockwasher (3/8 STD.) 4 Anchor Plates & Bolts
922008 |LOCK WASHER 1 Transmission
922008 |STUD NUT LOCKWASHER (3/8 STD.) 2 Frame
922008 LOCKWASHER (3/8 STD.) 2 Fork
922008 [FOOT SPUD NUT LOCKWASHER (3/8 STD.) 2 Foot Spud
922008 |STUD NUT LOCKWASHER (3/8 STD.) 4 Frame
922008 | BRAKE ANCHOR STUD LOCKWASHER (3/8 STD.) 1 Wheels & Brake
922009 |NUT LOCKWASHER (7/16 STD.) 2 Handlebar & Controls
922010 ' REAR AXLE LOCKWASHER 2 Wheels & Brake
922010 [FRONT CENTER AXLE NUT LOCKWASHER (1/2 STD.) 2 Wheels & Brake
937005 |Oil Tank Lower Mounting Washer - Rubber 2 2 0il Tank
D29765 Cutout Wire and Tube Clip 1/Magneto
D29765 Vent Tube to Frame Tube Clip 3/Magneto
A28080X |DOUBLE LINK 1 Chain & Chain Guard
A28090X |SINGLE LINK 1 Chain & Chain Guard
1,027019 {Front Fork Spring Stop Washer 2 2|Fork
1,155005 (Timing Hole Plug Gasket 1 Cam Case Cover & Oil Pump
1,166002 |Air Cleaner 1 Carburetor & Manifold
1,166004 |Air Cleaner Element - Copper 2 2 |Carburetor & Manifold
1,166008 |Air Cleaner Body 1 1| Carburetor & Manifold

Courtesy of Rob Garrett

50f 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,166009 {Air Cleaner Complete 1 1| Carburetor & Manifold
1,166010 iAir Cleaner Body 1|Carburetor - Air Cleaner (TT)
1,171001 {ARMATURE - To G805 - 1250 1 Generator

1,171002 {ARMATURE (ROTATING MAGNET) - 149 Magneto

1,171003 |ARMATURE (ROTATING MAGNET) - 249 1 1/Magneto

1,171004 |ARMATURE - FROM G805A - 1300 AND UP 1 Generator

1,173001 {FRONT HOLLOW AXLE 1 Wheels & Brake

1,173002 |REAR HOLLOW AXLE 1 Wheels & Brake

1,174001 \REAR CENTER AXLE - 249 1 1/Wheels & Brake

1,174003 [FRONT CENTER AXLE 1 Wheels & Brake

1,174005 |REAR CENTER AXLE - 149 Wheels & Brake

1,175002 Valve Rocker Arm Cylinder Head, Valves & Rocker Arm
1,175003 {VALVE ROCKER ARM SERVICE PACKAGE 4 4 Cylinder Head, Valves & Rocker Arm
1,181003 {MAIN SHAFT NEEDLE BEARING 2 Transmission

1,185001 |PEDAL LATCH BALL 1 Transmission

1,187001 \COMMUTATOR COVER BAND 1 Generator

1,188001 (Battery - Wet 1 Battery

1,188002 |Battery - Dry 1 Battery

1,189001 {MAIN SHAFT BALL BEARING 1 Transmission

1,189001 [Clutch Sprocket Bearing Inner Race 1 Primary Drive & Clutch
1,189002 [Clutch Sprocket Bearing Inner Race (retrofit) 1 Transmission

1,189004 Clutch Sprocket Bearing Outer Race 1 Primary Drive & Clutch
1,189005 |BALL BEARING 1 Wheels & Brake

1,189005 |BALL BEARING 1 Wheels & Brake

1,189006 |CRANKSHAFT BALL BEARING - DRIVE SIDE - 249 1 1/Crankcase

1,189008 |GENERATOR DRIVE END BEARING (BALL) 1 Generator

1,189009 | GENERATOR COMMUTATOR END BEARING 1 Generator

1,189010 {BALL BEARING 1 Magneto

1,190002 {CONNECTING ROD BEARING COMPLETE Flywheel & Connecting Rods
1,190004 Connecting Rod Bearing Complete 2 2 Flywheel & Connecting Rods
1,191001 {COUNTERSHAFT NEEDLE BEARING 2 Transmission

1,191001 {COUNTERSHAFT NEEDLE BEARING 1 Transmission

1,191002 {SPROCKET DRIVER GEAR NEEDLE BEARING 2 Transmission

1,191004 \NEEDLE BEARING 1 Wheels & Brake

1,191004 |NEEDLE BEARING 1 Wheels & Brake

1,191005 ROCKER NEEDLE BEARING 4 4|Cylinder Head, Valves & Rocker Arm
1,191006 {MAIN SHAFT NEEDLE BEARING 1 Primary Drive & Clutch
1,191007 |KICKSTARTER & FOOT SHIFT SHAFT NEEDLE BEARING (CASE COVER) 2 Transmission

1,192002 \FRONT FORK SLIPPER BEARING 2 Fork

1,192003 |RATCHET SPHERICAL BEARING 1 Transmission

1,192004 {SLEEVE BODY BEARING 1 Magneto

1,193001 {CRANKSHAFT ROLLER BEARING COMPLETE (SPECIAL) - PINION SIDE 1 Crankcase

1,196001 | TAIL LIGHT LENS BEZEL 1 Tail Light

1,196002 BEZEL 1 Headlight

1,198001 Cable Block - All 1 1/Handlebar & Controls
1,207001 {Reinforcement Plate Bolt 1 1/Primary Drive & Clutch
1,208002 {FOOT SPUD BRACKET BOLT - R.H. (3/8-16 x 2-3/4 ALLOY STD.) 1 Foot Spud

1,208002 |Foot Spool Bracket and Case Bolt 1 Foot Spud

1,208003 {CRANKCASE LOWER THROUGH BOLT (5/16x24X4-1/2, ALLOY, STD.) 1 Crankcase

1,208004 (Brace To Frame Fitting Bolt 1 1/Engine to Frame Brace (Warrior)
1,209001 {SPEEDOMETER DRIVE GEAR TO COUNTERSHAFT SCREW 1 Transmission

1,209002 {SADDLE FRONT CLEVIS BOLT (3/8-24 SPEC.) 1 Saddle

1,209003 {SADDLE SPRING BOLT - 249 2 2/Saddle

1,209004 |OIL TANK BREATHER TUBE 80LT (5/16-24 SPEC.) 1 Oil Tank

1,209005 [SADDLE SPRING BOLT - 149 Saddle

1,209005 [Saddle Spring Bolt - Rigid Frame 2 2/Saddle

1,212001 ;Camshaft Gear Screw (SPEC.) 2 Cam Shafts, Timing Gears & Generator Idler Gear
1,212003 {CONNECTING ROD BOLT WITH NUT 4 4 Flywheel & Connecting Rods
1,212004 {GENERATOR THRU BOLT 2 Generator

1,212005 {Connecting Rod Bolt 4 4 Flywheel & Connecting Rods

Courtesy of Rob Garrett

6 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
1,212006 {Connecting Rod Bolts (retrofit) 4 4 Flywheel & Connecting Rods
1,212007 Transmission To Anchor Plate Bolt 1 1/Anchor Plates & Bolts
1,212008 |Generator and Crankcase Oil Tank Anchor Bolt 1 1/Generator

1,215001 \TOOL BOX - 149 Tool Box

1,215002 [ TOOL BOX - 249 Tool Box

1,215006 {Tool Box - Spring Frame 1 1/ Tool Box

1,215007 {Tool Box - Rigid Frame 1 1/ Tool Box

1,219001 |Cylinder Head To Frame Fitting Brace 2 2 Engine to Frame Brace (Warrior)
1,220002 |REAR FENDER BRACE - LOWER - 149 Fender

1,220003 |REAR FENDER BRACE UPPER - R.H. - 149 Fender

1,220004 |REAR FENDER BRACE - UPPER - L.H. - 149 Fender

1,220005 |REAR FENDER BRACE - UPPER - 249 2 Fender

1,220006 {REAR FENDER BRACE - LOWER - 249 Fender

1,220007 {FRONT FENDER BRACE 4 Fender

1,220010 {Rear Fender Lower Brace 2 Fender

1,220013 {Bracket and Hand Grip - Tubular 1/ Fender

1,220014 Brace and Hand Grip - Tubular 1/Fender

1,220015 Brace Assembly - Flat 2 Fender

1,220016 {Brace - Lower Rear - Flat 2 Fender

1,226003 |FOOT SPUD BRACKET - R.H. 1 Foot Spud

1,226004 [FOOT SPUD BRACKET - L.H. 1 Foot Spud

1,227001 \[FORK UPPER BRACKET 1 Fork

1,227003 {FORK BRACKET & STEM 1 Fork

1,227009 (Bracket and Fork Stem Assembly 1 Fork

1,229003 {Handlebar Support Bracket 2 Fork

1,229005 |Handlebar Support Bracket - Cadmium 2 Handlebar & Controls
1,229007 {Support Bracket and Stud 2 |Handlebar & Controls
1,230001 {BRACKET 1 Headlight

1,231002 HORN MOUNTING BRACKET 1 Horn

1,232001 |LICENSE PLATE BRACKET 1 Fender

1,233001 |SADDLE FRONT BRACKET 1 Saddle

1,234003 |SPRING FRAME SLIPPER BRACKET - R.H. - 249 1 Frame

1,234003 {SPRING FRAME SLIPPER BRACKET - L.H. - 249 1 Frame

1,234005 |Slipper Bracket - R.H. 1/Frame

1,234007 Slipper Bracket - L.H. 1/Frame

1,237001 {Support Bracket 1 Battery

1,237005 SUPPORT BRACKET 1 Speedometer
1,237006 |PROP STAND BRACKET 1 Prop Stand

1,237012 iSkid Pan & Center Stand Bracket - R.H. 1/Skid Pan (TT)
1,237015 [Skid Pan & Center Stand Bracket - L.H. 1/Skid Pan (TT)
1,239001 |FRONT HUB & BRAKE DRUM 1 Wheels & Brake
1,239005 'HUB, BRAKE DRUM & SPROCKET - 149 Wheels & Brake
1,239006 {HUB, BRAKE DRUM & SPROCKET - 249 1 1/Wheels & Brake
1,239010 {Wheel Drum and Hub Assembly 1/Rear Wheel (TT)
1,240001 {Case Vent and Water Check Valve 1/ Transmission
1,241002 |POSITIVE AND GROUND BRUSH 2 Generator

1,245002 BRACKET & STEM BUSHING 1 Fork

1,246001 {TERMINAL STUD INSULATING BUSHING (FIBRE) 2 Generator

1,247001 {Bushing, Slipper Frame

1,247005 [FOOT BRAKE PEDAL BUSHING 2 Foot Brake

1,247007 Saddle Front Support Bushing 1 1/Saddle

1,248001 {Dampening Bushing - Fabreeka 2 2 Saddle

1,256002 |Oil Pump Body 1 Cam Case Cover & Oil Pump
1,276001 CLUTCH CONTROL CABLE & CASING COMPLETE 1 Handlebar & Controls
1,276002 |BRAKE CONTROL CABLE & CASING COMPLETE 1 Handlebar & Controls
1,276005 " THROTTLE CONTROL CABLE & CASING COMPLETE 1 Handlebar & Controls
1,276009 |Cable - Western 1 1/Handlebar & Controls
1,276010 [Throttle Cable & Casing - Western 1 1/Handlebar & Controls
1,276011 {Hand Brake Control Cable & Casing Complete - Western 1 1/Handlebar & Controls
1,276012 [Clutch Control Cable & Casing Complete - Western 1 1/Handlebar & Controls

Courtesy of Rob Garrett

7 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,276031 {Choke Cable And Casing Complete - Standard And Western 1/Handlebar & Controls
1,276032 (Throttle Control Cable & Casing Complete - Standard & Western 1/Handlebar & Controls
1,276037 {Choke Cable And Casing Complete - English 1/Handlebar & Controls
1,277001 ;SPEEDOMETER CABLE & CASING 36" LONG - 149 Speedometer
1,277002 {CABLE - 149 Speedometer
1,277003 {CASING - 149 Speedometer
1,277004 [ CABLE & CASING 38" LONG - 249 1 1/Speedometer
1,277005 {CABLE - 249 1 1 Speedometer
1,277006 |CASING - 249 1 1 Speedometer
1,278001 |BRAKE SHOE CAM 1 Wheels & Brake
1,278001 | BRAKE SHOE CAM 1 Wheels & Brake
1,280001 {SHIFTER CAM 1 Transmission
1,282002 [ TORQUE EVENER CAM 1 Primary Drive & Clutch
1,284001 [ TANK CAP 1 Qil Tank

1,284001 {PRIMARY COVER CHAIN INSPECTION HOLE CAP (1-1/2 x 24) 1 Primary Drive & Clutch
1,284001 |CLUTCH ADJ. SCREW HOLE CAP 1 Transmission
1,284004 iCasing End Cap 2 Handlebar & Controls
1,284007 {FORK MEMBER & UPPER BRACKET ANCHOR CAP - CADMIUM PLATED - 149 Fork

1,284008 FORK MEMBER & UPPER BRACKET ANCHOR CAP - CHROME PLATED - 249 2 2 Fork

1,284009 |Clutch Adjusting Hole Cap - Cadmium 1| Transmission

1,284011 ' THROTTLE WELL CAP 1 Carburetor & Manifold
1,285001 |Carburetor - 149 Carburetor & Manifold
1,285002 |Carburetor - 249 1 Carburetor & Manifold
1,285005 {Carburetor Complete 1|Carburetor (Warrior)
1,289010 |CRANKCASE - R & L HAND Assy. - 149 Crankcase

1,289011 |CRANKCASE - R & L HAND Assy. - 249 1 1/Crankcase

1,289017 iCrankcase Assembly 1/Crankcase

1,292002 |PRIMARY DRIVE CASE 1 Primary Drive & Clutch
1,292003 {Primary Drive Case 1/Primary Drive & Clutch
1,295001 [ TRANSMISSION CASE 1 Transmission
1,295004 . TRANSMISSION CASE - CENTER SECTION 1 Transmission
1,295009 Center Section Case 1/ Transmission
1,299005 |Casing 1/Handlebar & Controls
1,299005 (Casing - Western Handlebar & Controls
1,301001 |CHAIN GUARD 1 Chain & Chain Guard
1,301005 {Chain Guard 1/Chain & Chain Guard
1,301006 |Chain Guard 1/Chain & Chain Guard
1,302001 {PRIMARY DRIVE CHAIN 1 Primary Drive & Clutch
1,304002 \REAR DRIVE CHAIN - 92 LINKS 1 Chain & Chain Guard
1,304003 |Rear Chain 1/Chain & Chain Guard
1,309001 |OIL TANK LOWER BRACKET CLAMP 1 Qil Tank

1,309002 |COIL COVER CLAMP - 149 Magneto

1,309003 |{COIL COVER CLAMP - 249 2 2 Magneto

1,309008 |Oil Line Clamp (retrofit) 4 Cam Case Cover & Oil Pump
1,309008 [Breather Tube Connection Clamp 1|Carburetor - Air Cleaner (TT)
1,309012 | Tube Connector Clamp 2|/Cam Case Cover & Oil Pump
1,309012 |Oil Tube Clamps 4 Cam Case Cover & Oil Pump
1,309013 |Exhaust Pipe Clamp - Silicone Finish Exhaust Pipe & Muffler
1,311001 |CHAIN ADJUSTING CLEVIS - 249 2 2 Frame

1,312001 |EXHAUST PIPE CLIP - 249 2 Exhaust Pipe & Muffler
1,312004 [EXHAUST PIPE CLIP - 149 Exhaust Pipe & Muffler
1,312008 |Exhaust Pipe Clip - Silicone Finish Exhaust Pipe & Muffler
1,314003 {THROTTLE CONTROL CASING STOP CLIP 1 Handlebar & Controls
1,314005 HORN & HEADLIGHT WIRE CLIP (AT FRONT UPPER TANK BOLT) 1 Handlebar & Controls
1,314005 |CLUTCH CABLE CLIP (AT FRONT LOWER TANK BOLT) 1 Handlebar & Controls
1,314005 [Throttle, Choke and Brake Casing Clip 3 Fork

1,314005 ' THROTTLE AND CLUTCH CASING CLIP 2 Gasoline Tank
1,314005 {THROTTLE & CLUTCH CABLE CLIP (AT FRONT LOWER TANK BOLT) 2 Handlebar & Controls
1,314005 (Clutch Cable Clip - Standard Handlebar (retrofit) 1 Handlebar & Controls
1,314006 |SPEEDO CABLE 1 Gasoline Tank

Courtesy of Rob Garrett

8 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,314007 |IGNITION WIRE TO FRAME CLIP 1 Magneto

1,314008 |CLUTCH & BRAKE CABLE CLIP (AT SPEEDOMETER SUPPORT BRACKET) 2 Handlebar & Controls
1,315004 {CLUTCH CABLE ANCHOR CLIP TO TRANSMISSION CASE 1 Handlebar & Controls
1,315006 {PROP STAND SPRING ANCHOR PLATE 1 Prop Stand

1,315011 {SWITCH CLIP - ON BRAKE ROD 1 Switch & Wiring

1,315022 {Tube Support Clip 1 1/Cam Case Cover & Oil Pump
1,316001 KICKSTARTER DRIVER CLUTCH 1 Transmission

1,317001 {GENERATOR FIELD COIL ASSEMBLY 1 Generator

1,317002 COIL - 149 Magneto

1,317003 |COIL - 249 1 1 1/Magneto

1,318001 |VALVE SPRING COLLAR - UPPER 4 Cylinder Head, Valves & Rocker Arm
1,318002 |VALVE 5PRING COLLAR - LOWER 4 4 4|Cylinder Head, Valves & Rocker Arm
1,318003 |Valve Spring Collar Upper 4 4 |Cylinder Head, Valves & Rocker Arm
1,319010 |Grip Sleeve Collar - R.H. Cadmium 1 1/Handlebar & Controls
1,319011 |SLEEVE COLLAR CHROME 1 Handlebar & Controls
1,320001 |CONDENSER & TERMINAL CLIP ASSY 1 Magneto

1,321002 {CONNECTING ROD Assy. 2 2 2 Flywheel & Connecting Rods
1,323001 {Cutout Wire Connector 1/Magneto

1,323001 {WIRE CONNECTOR 8 Switch & Wiring

1,324001 |CONTACT BRACKET & BREAKER SPRING SET 1 Magneto

1,332003 {Cam Case Cover - Unpolished - 149 Cam Case Cover & Oil Pump
1,332004 |Cam Case Cover - Polished - 249 1 1 1/Cam Case Cover & Oil Pump
1,333001 {SLIPPER SPRING COVER - UPPER OUTER - 249 2 2 2 Frame

1,333002 |SLIPPER SPRING COVER - UPPER INNER - 249 2 2 2 Frame

1,333003 |SLIPPER SPRING COVER - LOWER OUTER - 249 2 2 Frame

1,333004 |SLIPPER SPRING COVER - LOWER INNER - 249 2 2 Frame

1,333005 FORK LOWER DUST COVER 2 Fork

1,333012 |Spring Lower Outer Cover 2 Frame

1,333013 {Spring Lower Inner Cover 2 Frame

1,335001 |{COIL COVER - 149 Magneto

1,335002 |COIL COVER - 249 1 1 1/Magneto

1,336001 |PRIMARY CASE COVER - UNPOLISHED - 149 Primary Drive & Clutch
1,336002 {PRIMARY CASE COVER - POLISHED - 249 1 1 1/Primary Drive & Clutch
1,337003 |SWITCH COVER 1 Switch & Wiring

1,337005 |BEAM SWITCH COVER 1 Handlebar & Controls
1,337007 HORN SWITCH COVER 1 Handlebar & Controls
1,337014 Gas Tank Switch Well Cover 1/Switch Well Cover (TT)
1,338001 {TRANSMISSION CASE COVER - 149 Transmission

1,338003 . TRANSMISSION CASE COVER - POLISHED - 249 1 1 1/Transmission

1,341001 |FORK UPPER DUST COVER 2 Fork

1,341002 |VALVE ROCKER BOX COVER 4 4 4|Cylinder Head, Valves & Rocker Arm
1,341003 UPPER HEAD BEARING COVER 1 Fork

1,341006 {Top 1 Battery

1,341010 (Float Bowl Cover Assembly 1 Carburetor & Manifold
1,341011 [Float Bowl Cover - Only 1 Carburetor & Manifold

1,341015 Beam Switch Hole Cover 1/Handlebar & Controls
1,347001 {Sump Cup 1 1 Crankcase

1,347008 {CRANKCASE SUMP CUP SERVICE PACKAGE 1 Crankcase

1,347009 {Accelerator Pump Plunger Cup (Leather) 1 Carburetor & Manifold
1,348001 |CYLINDER - 249 1 Cylinder & Pistons
1,348002 [ CYLINDER - 149 Cylinder & Pistons

1,348006

Cylinder

N

Cylinder & Pistons

1,350001 {CYLINDER HEAD - 149 Cylinder Head, Valves & Rocker Arm
1,350003 |CYLINDER HEAD - RIGHT HAND - 249 1 Cylinder Head, Valves & Rocker Arm
1,350007 |CYLINDER HEAD - LEFT HAND - 249 1 Cylinder Head, Valves & Rocker Arm
1,350020 [Cylinder Head - Right Hand 1 1/Cylinder Head, Valves & Rocker Arm

1,350022

Cylinder Head - Left Hand

N

Cylinder Head, Valves & Rocker Arm

1,351001

Oil Pump Body Cover

Cam Case Cover & Oil Pump

1,354001

CLUTCH SPRING CAGE

Primary Drive & Clutch

1,381010

Decalcomania - R.H.

N

Gasoline Tank

Courtesy of Rob Garrett

9of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,381011 |Decalcomania - L.H. 1/Gasoline Tank

1,384001 . TRANSMISSION CASE AND CENTER SECTION DOWEL 2 Transmission

1,384002 {SHIFTER PAWL PLATE DOWEL 2 Transmission

1,385001 |Oil Pump Dowel 2 Cam Case Cover & Oil Pump
1,385002 |CRANKCASE DOWEL - 149 Crankcase

1,385003 |PRIMARY TO TRANSMISSION CASE DOWEL 2 Primary Drive & Clutch
1,385003 |Cover & Crankcase Dowel 2 Cam Case Cover & Oil Pump
1,385004 {CRANKCASE DOWEL - 249 2 2 Crankcase

1,387001 |MAIN SHAFT DRIVER (CLUTCH HUB) 1 Primary Drive & Clutch
1,389001 [Casing Anchor Disc - All 1 1/Handlebar & Controls
1,389002 |STEERING DAMPER FRICTION DISC 2 Fork

1,406001 [FRONT FENDER 1 Fender

1,406003 Fender - Front 1/Fender

1,407001 |REAR FENDER 1 Fender

1,407012 {Fender - Rear 1/ Fender

1,409001 OIL RETURN & FEED TUBE FERRULE 4 Qil Tank

1,411002 Gasoline Filter (retrofit) Gasoline Tank

1,418009 |Oil Feed & Return Fitting 2 Cam Case Cover & Oil Pump
1,418010 OUTLET FITTING AND SCREEN 1 Gasoline Tank

1,421001 |CLUTCH SPROCKET & HUB BACKING FLANGE (LEFT HAND THREAD) 1 Primary Drive & Clutch
1,421003 MOUNTING FLANGE 1 Magneto

1,423001 |Float 1 Carburetor & Manifold
1,424003 [FLYWHEEL Assy. - 149 Flywheel & Connecting Rods
1,425009 (Foot Spool and Bracket Assy. - R.H. 1 Foot Spud

1,425010 [Foot Spool and Bracket Assy. - L.H. 1 Foot Spud

1,426001 [FRONT FORK MEMBER - R.H. Fork

1,426002 [FRONT FORK MEMBER - L.H. Fork

1,426003 [Front Fork Member - R.H. 1 Fork

1,426004 Front Fork Member - L.H. 1 Fork

1,426012 [Fork Member - R.H. 1/Fork

1,426013 {Fork Member - L.H. 1/ Fork

1,428001 |SHIFTER FORK 2 Transmission

1,432003 {FRAME FRONT SECTION 1 Frame

1,432004 FRAME REAR SECTION - 149 Frame

1,432005 |FRAME REAR SECTION - 249 1 1/Frame

1,452001 {CYLINDER HEAD GASKET Cylinder Head, Valves & Rocker Arm
1,452004 Front Fork Drain Screw Gasket 2 2 Fork

1,452005 |Cylinder Head Gasket - Copper 2 2|Cylinder Head, Valves & Rocker Arm
1,452006 {Spring Anchor Screw Gasket 1 1 Primary Drive & Clutch
1,453001 {Pump & Cover Gasket 2 Cam Case Cover & Oil Pump
1,453002 BEARING COVER PLATE GASKET 1 Generator

1,454001 ' TRANSMISSION CASE AND COVER GASKET 2 Transmission

1,454003 {FORK SPRING LOWER SEAT GASKET 2 Fork

1,454005 |CLUTCH ADJ. SCREW HOLE CAP GASKET 1 Transmission

1,454005 |CRANKCASE SUMP CUP GASKET (FIBER) 1 Crankcase

1,454005 |CAP GASKET 1 Primary Drive & Clutch
1,454005 ' TANK CAP GASKET 1 Qil Tank

1,454006 |VALVE ROCKER BOX COVER GASKET 4 4|Cylinder Head, Valves & Rocker Arm
1,454007 \PRIMARY CASE COVER GASKET 1 Primary Drive & Clutch
1,454008 |CYLINDER TO CRANKCASE GASKET - 149 Cylinder & Pistons

1,454009 {GASKET 4 4|Valve Tappet

1,454010 |CYLINDER TO CRANKCASE GASKET - 249 Cylinder & Pistons

1,454012 {OIL TANK BREATHER TUBE BOLT GASKET 2 Qil Tank

1,454012 \ROCKER ARM SHAFT SCREW GASKET 8 8 Cylinder Head, Valves & Rocker Arm
1,454013 SPEEDOMETER DRIVE GEAR COVER PLATE GASKET 1 Transmission

1,454014 \GENERATOR AND CRANKCASE GASKET 1 Generator

1,454015 [MAGNETO TO CRANKCASE GASKET 1 Magneto

1,454016 [Cover & Crankcase Gasket 1 Cam Case Cover & Oil Pump
1,454017 HOUSING GASKET 1 Speedometer

1,454018 |COIL COVER GASKET 1 Magneto

Courtesy of Rob Garrett

10 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,454019 [Cylinder To Crankcase Gasket 1 1/Cylinder & Pistons

1,455001 |Inlet Manifold and Head Gasket 2 2 Carburetor & Manifold

1,455002 [ TANK AND CARBURETOR TUBE GASKET (AT CARBURETOR) 2 Gasoline Tank

1,455002 {NIPPLE TO CRANKCASE GASKET (FIBER) 2 Crankcase

1,455004 | TAIL LIGHT LENS GASKET 1 Tail Light

1,455005 {CENTER SECTION PLUG GASKET 1 Transmission

1,455005 {CASE COVER PLUG GASKET 1 Transmission

1,455005 {Cap Gasket 2 Cam Case Cover & Oil Pump

1,455005 {DRAIN PLUG GASKET 1 Transmission

1,455005 |Fitting Gasket 2 Cam Case Cover & Oil Pump

1,455005 |OIL TANK DRAIN PLUG GASKET 1 Oil Tank

1,455005 ROCKER ARM SHAFT GASKET 4 4 |Cylinder Head, Valves & Rocker Arm

1,455005 |PLUG GASKET 2 Primary Drive & Clutch

1,455006 PRIMARY CASE AND CRANKCASE GASKET 1 Primary Drive & Clutch

1,455008 [Carburetor Manifold Gasket (CORK) 1 Carburetor & Manifold

1,455009 |Nozzle Holder Gasket 1 Carburetor & Manifold

1,455012 {Vent Tube Nipple Gasket 1/Magneto

1,455016 [Beam Switch Cover Rubber Gasket Handlebar & Controls

1,455019 |Inlet Manifold and Gasket 2 2| Carburetor & Manifold

1,462001 |GENERATOR DRIVE GEAR - 20 Degree 1 Generator

1,462002 Generator Idler Gear - Fiber - 14 1/2 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,462003 Gear, Generator Idler Drive - 20 Degree Cam Shafts, Timing Gears & Generator Idler Gear
1,462004 Generator Idler Gear (CLUSTER) 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,462007 Gear, Generator Idler Drive - 14 1/2 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,462015 |Generator Idler Gear - Steel - 20 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,462015 [Generator Drive Gear (steel) (retrofit) 1 Generator

1,462016 Generator Idler Gear Cluster - 14 1/2 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,462017 Generator Idler Gear Cluster - 20 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,462018 Generator Idler Gear Assembly 1/Cam Shafts, Timing Gears & Generator Idler Gear
1,462020 Generator Idler Gear Assy. - 14 1/2 Degree Cam Shafts, Timing Gears & Generator Idler Gear
1,464002 [Oil Pump Scavenger Gear 1 Cam Case Cover & Oil Pump

1,464003 |Oil Pump Master Gear 1 Cam Case Cover & Oil Pump

1,464004 |Oil Pump Drive Gear - 20 Degree 1 Cam Case Cover & Oil Pump

1,464005 {Oil Pump Drive Gear - 14 1/2 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,467001 |SPEEDOMETER DRIVE GEAR-1496 T Transmission

1,467002 | SPEEDOMETER DRIVE GEAR-2497 T 1 1/ Transmission

1,468001 KICKSTARTER GEAR 1 Transmission

1,468003 |KICKSTARTER SEGMENT GEAR AND SHAFT 1 Transmission

1,471001 {Camshaft Drive Pinion Gear - 20 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,471002 {Camshaft Gear - Exhaust - 20 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,471003 {Camshaft Gear - Intake - 20 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,471005 DRIVE GEAR - 20 Degree 1 Magneto

1,471006 |Gear, Pinion Camshaft - Drive - 14 1/2 Degree Cam Shafts, Timing Gears & Generator Idler Gear
1,471007 {Gear, Camshaft - Exhaust - 14 1/2 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,471008 [Gear, Camshaft - Intake - 14 1/2 Degree Cam Shafts, Timing Gears & Generator Idler Gear
1,471010 [Drive Gear - 14 1/2 Degree Magneto

1,472001 |FIRST SPEED DRIVING GEAR 16 T 1 Transmission

1,472002 {FIRST SPEED DRIVEN GEAR 28 T 1 Transmission

1,472003 |SPROCKET DRIVING GEAR 17 T 1 Transmission

1,472004 |SECOND SPEED DRIVEN GEAR 24 T 1 Transmission

1,472005 |SECOND SPEED DRIVING GEAR 20 T 1 Transmission

1,472006 {THIRD SPEED DRIVEN GEAR 19 T 1 Transmission

1,472008 | THIRD SPEED DRIVING GEAR 25 T 1 Transmission

1,472009 |SPROCKET DRIVER GEAR 27 T 1 Transmission

1,475001 |GENERATOR - To G805 - 1250 1 Generator

1,478001 GRIP (RUBBER) 2 Handlebar & Controls

1,479001 {FORK UPPER COVER GROMMET 2 Fork

1,479002 {WIRE OUTLET GROMMET 2 Handlebar & Controls

1,481002 |Valve Tappet Guide 4|Valve Tappet

1,482002 Valve Guide, Arrow, Scout & Warrior 4 4 |Cylinder Head, Valves & Rocker Arm

Courtesy of Rob Garrett

110f 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,497005 HANDLEBAR COMPLETE WITH CONTROLS - CHROME 1 Handlebar & Controls
1,497007 {Handlebar Complete Assembly - Western - Chrome Handlebar & Controls
1,497010 {Handlebar Complete Assembly - Standard - Chrome Handlebar & Controls
1,497014 {Handlebar Complete Assembly 1/ Handlebar & Controls
1,500001 {BRUSH HOLDER 2 Generator

1,503001 HORN 1 Horn

1,508001 HOUSING & BEARING ASSY - 149 Magneto

1,508002 {HOUSING & BEARING ASSY - 249 1/Magneto

1,509001 SPEEDOMETER DRIVE HOUSING COMPLETE 1 Speedometer

1,511002 {Hub, Generator Idler Gear Cam Shafts, Timing Gears & Generator Idler Gear
1,5622001 {Spark Plug Insert 2|Cylinder Head, Valves & Rocker Arm
1,523003 |Insert, Intake Valve Seat 2 Cylinder Head, Valves & Rocker Arm
1,525001 {Connector Insulator 1/Magneto

1,525001 {CONNECTOR INSULATING SLEEVE 8 Switch & Wiring

1,525003 |PRIMARY TERWINAL POST INSULATOR 1 Magneto

1,525004 [ INSULATOR 2 Gasoline Tank

1,537001 VALVE SPRING COLLAR KEY 8 |Cylinder Head, Valves & Rocker Arm
1,539001 {CLUTCH THROWOUT LEVER TO SHAFT KEY 1 Transmission

1,539002 \MAIN SHAFT DRIVER KEY 1 Primary Drive & Clutch
1,540002 |CRANKSHAFT BEARING KIT - DRIVE SIDE - 149 Crankcase

1,540011 {Speedo Rubber Mount Kit (retrofit) Speedometer

1,540015 iHi-Lo Beam Switch Kit (retrofit) 1 Headlight

1,540016 {Horn Mounting Kit (retrofit) Horn

1,540017 i{Exhaust Pipe Clamp Kit (retrofit) Exhaust Pipe & Muffler
1,540018 [Copper Gasket Kit (retrofit) Cam Case Cover & Oil Pump
1,541001 |STEERING DAMPER ADJUSTING KNOB 1 Fork

1,543001 |PROP STAND LEG 1 Prop Stand

1,545001 {TAIL LIGHT RED LENSE 1 Tail Light

1,545002 | TAIL LIGHT LICENSE LIGHT LENS 1 Tail Light

1,546002 |BRAKE LEVER - 149 Wheels & Brake

1,546003 BRAKE LEVER - 249 1/Wheels & Brake

1,546004 RAKE CAM LEVER - 149 Wheels & Brake

1,546005 {BRAKE CAM LEVER - 249 1/Wheels & Brake

1,548002 CLUTCH THROWOUT INNER LEVER 1 Transmission

1,548003 |CLUTCH THROWOUT LEVER - 149 (CADMIUM) Transmission

1,548004 |CLUTCH THROWOUT LEVER - 249 (CHROME) 1/Transmission

1,549001 [FOOT BRAKE PEDAL - 149 Foot Brake

1,549002 {FOOT BRAKE PEDAL - 249 Foot Brake

1,549009 |Foot Brake Lever 1 Foot Brake

1,551003 [FOOT SHIFT LEVER - 149 (CADMIUM) Transmission

1,551004 [FOOT SHIFT LEVER - 249 (CHROME) 1/Transmission

1,552001 |CLUTCH & BRAKE HAND LEVER 2 Handlebar & Controls
1,556001 {SHIFTER PAWL LEVERL 1 Transmission

1,556002 |Terminal - As Required 0/ Switch & Wiring

1,556005

KICKSTARTER LEVER - 149 (CADMIUM)

Transmission

1,556006 | KICKSTARTER LEVER - 249 (CHROME) 1/Transmission
1,5656014 iPrimary Chain Adjusting Lever 1/Primary Drive & Clutch
1,558001 {Rubber Mat 1 Battery

1,558001 HEADLIGHT 1 Headlight

1,568003 |OIL TRANSFER LINE - 149 Overhead Oil Line
1,568004 |OIL TRANSFER LINE - 249 1/Overhead Oil Line
1,569001 {Shock Mount and Bracket Bolt Link 1/Chain & Chain Guard
1,569002 ;Spring to Clevis Pin Link 1/Foot Brake

1,584001 /MAGNETO - 149 Magneto

1,584002 |MAGNETO - 249 Magneto

1,5684011 |Magneto 1/Magneto

1,587001 |Inlet Manifold - 249 1| Carburetor & Manifold
1,587002 |Inlet Manifold - 149 Carburetor & Manifold
1,587007 |Inlet Manifold 1| Carburetor & Manifold
1,593001 Muffler - Right - Silicone Finish - Spring Frame Exhaust Pipe & Muffler

Courtesy of Rob Garrett

12 0f 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,593001 MUFFLER - 249 - R.H. 1 Exhaust Pipe & Muffler
1,593002 |MUFFLER - 249 - L.H. 1 Exhaust Pipe & Muffler
1,593002 Muffler - Left - Silicone Finish - Spring Frame 1 Exhaust Pipe & Muffler
1,593003 \MUFFLER - 149 Exhaust Pipe & Muffler
1,593003 Muffler - Left - Chrome Rigid Frame 1 Exhaust Pipe & Muffler
1,593023 [Muffler Assembly 1/Exhaust Pipe & Muffler
1,599002 |Nipple, Exhaust Port 2 2 Cylinder Head, Valves & Rocker Arm
1,599003 {Magneto Vent Tube Connector Nipple 1/Magneto

1,599003 {OIL TRANSFER LINE NIPPLE 1 Crankcase

1,599004 |OIL TANK BREATHER LINE NIPPLE 1 Crankcase

1,599005 (Fuel Inlet Nipple and Valve Seat 1 Carburetor & Manifold
1,600001 |SPOKE NIPPLE 40 Wheels & Brake

1,600001 [SPOKE NIPPLE 40 Wheels & Brake

1,600002 |Wheel Spoke Nipple 40 Front Wheel (TT)

1,600002 |Wheel Spoke Nipple 40 Rear Wheel (TT)

1,601001 {Nozzle Holder - with Nozzle (149) Carburetor & Manifold
1,601002 {Nozzle Holder - with Nozzle (249) 1 1|Carburetor & Manifold
1,603002 Connecting Rod Bolt Nut 4 4 Flywheel & Connecting Rods
1,607001 {Pinion Gear Nut (5/8 - 24 SPEC.) 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,607001 |KICKSTARTER CLUTCH TO MAIN SHAFT NUT 1 Transmission

1,607002 {SPROCKET NUT 1 Transmission

1,607003 {MAIN SHAFT DRIVER NUT 1 Primary Drive & Clutch
1,607004 {SHIFT INDICATOR POINTER NUT 1 Transmission

1,607005 SHIFTER CAM SHAFT NUT 1 Transmission

1,607005 |Adjusting Screw Nut (3/8 SPEC.) 2 Cam Case Cover & Oil Pump
1,607005 (Drive Gear Retaining Nut (3/8-24 SPEC.) 1 Cam Case Cover & Oil Pump
1,607006 ROCKER ADJ. SCREW NUT 4 4 |Cylinder Head, Valves & Rocker Arm
1,607006 {CLUTCH ADJ. SCREW NUT (5/16-32 SPEC.) 1 Transmission

1,607007 {FORK STEM NUT 2 Fork

1,610002 {Stud Self-Locking Nut (5/16-24) 6 Anchor Plates & Bolts
1,610002 [Bolt Self-Locking Nut (5/16-24) 6 Anchor Plates & Bolts
1,610002 |Muffler To Frame Bolt Nut, 5/16-24 E.S. 2 2 |Exhaust Pipe & Muffler
1,610002 {BOLT SELF LOCKING NUT (5/16 SPEC.) 1 Frame

1,610002 {CRANKCASE LOWER BOLT NUT (5/16x24, SPEC.) 1 Crankcase

1,610002 BOLT SELF LOCKING NUT (5/16-24) 3 Gasoline Tank

1,610002 [SADDLE SPRING SELF LOCKING NUT (5/16-24) 2 Saddle

1,610002 |STUD SELF LOCKING NUT (5/16-24) 2 Saddle

1,610002 \BOLT SELF LOCKING NUT (5/16-24) 1 Transmission

1,610002 {Oil Tank Lower Mounting Nut 1 1/0il Tank

1,610003 |SELF LOCKING NUT (1/4-28 - SPEC.) 5 Switch & Wiring

1,610003 {BOLT SELF LOCKING NUT (1/4-28) 2 Frame

1,610003 [ TOOL BOX BOLT SELF LOCKING NUT - 249 - (1/4-28) 2 2|Tool Box

1,610003 |CLIP TO FENDER BRACE BOLT SELF LOCKING NUT - 149 1 Chain & Chain Guard
1,610003 {BOLT SELF LOCKING NUT (1/4-28) 8 Fender

1,610003 |NUT - SELF LOCKING (1/4-28) - 249 2 Exhaust Pipe & Muffler
1,610003 [FENDER BRACE BOLT SELF LOCKING NUT (1/4-28) 6 Fender

1,610003 Nut 1/Center Stand (TT)

1,610003 |CLIP CLAMP BOLT SELF LOCKING NUT (1/4-28) 2 Exhaust Pipe & Muffler
1,610004 [Casing Adjusting Screw Nut - Lower - All 1 1/Handlebar & Controls
1,610004 [FRONT BRAKE CABLE ADJ. LOCK NUT 1 Handlebar & Controls
1,610004 [Casing Adjusting Screw Nut - Lower - All 1 1/Handlebar & Controls
1,610004 | CLUTCH CABLE ADJ. LOCK NUT 1 Handlebar & Controls
1,610005 {COIL SCREW NUT (36-32 SPEC. SPRING LOCK) 2 Magneto

1,610006 {TERMINAL POST NUT (#8-32 SPEC. SPRING LOCK) 1 Magneto

1,610008 {ADJUSTING SCREW LOCK NUT 1 Carburetor & Manifold
1,614001 [CHAIN ADJUSTING NUT - 249 2 2|Frame

1,614002 (CYLINDER HEAD HOLD DOWN NUT (SPEC.) 4 4 Cylinder Head, Valves & Rocker Arm
1,614003 \FORK PLUNGER ROD NUT 2 Fork

1,614005 {CRANKSHAFT DRIVE END NUT 1 Primary Drive & Clutch
1,614006 |PUSH ROD TUBE LOWER NUT Push Rods

Courtesy of Rob Garrett

13 0f 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,614007 |PUSH ROD TUBE UPPER NUT 2 4 Push Rods

1,614009 BRAKE ROD ADJUSTING NUT 1 Foot Brake

1,614010 {OIL RETURN & FEED FITTING NUT 2 Qil Tank

1,614012 /ARMATURE SHAFT NUT (HEX SPEC) 1 Magneto

1,614013 {Push Rod Tube Lower Nut Cadmium 4 4 Push Rods

1,614014 {Push Rod Tube Upper Nut Cadmium 4 Push Rods

1,614015 | IDLE ADJUSTMENT PACKING NUT 1 Carburetor & Manifold
1,614017 |Oil Control Tube Retaining Nut 2 2 Fork

1,614019 (Cylinder Head Nut - Inner 4 4 Cylinder Head, Valves & Rocker Arm
1,614021 |Air Cleaner To Carburetor Nut 1 1| Carburetor & Manifold
1,614022 {Push Rod Tube Upper Nut 4|Push Rods

1,628002 Tail Light Pad (retrofit) 1 1 Tail Light

1,628005 |Dampening Plate - Fabreeka 2 2|Saddle

1,631001 |SHIFTER RATCHET PAWL 2 Transmission

1,633001 |KICKSTARTER PEDAL 1 Transmission

1,635001 |BRAKE PEDAL CLEVIS PIN 1 Foot Brake

1,635002 Brake Rod to Pedal Clevis Pin 1/Foot Brake

1,637001 {PISTON PIN - STANDARD 1 2 2 2 Cylinder & Pistons
1,637002 |Piston Pin, Standard 2 2 Cylinder & Pistons
1,637006 |Piston Pin, .002 O.S. 2 2|Cylinder & Pistons
1,637007 {Piston Pin, .005 O.S. 2 2 Cylinder & Pistons
1,637008 |Piston Pin, .010 O.S. 2 2 Cylinder & Pistons
1,638002 {FOOT BRAKE LEVER STOP PIN (FIBRE) 1 Foot Brake

1,638003 |PROP STAND PIVOT 1 Prop Stand

1,638005 |Generator Drive Pin 1 Generator

1,639001 |IDLE ADJUSTMENT SCREW HANDLE PIN 1 Carburetor & Manifold
1,640004 Hold Down Strap Pin-Tapped Hole 2 Battery

1,640005 {HAND LEVER CABLE PIN 2 Handlebar & Controls
1,640006 HAND LEVER PIVOT PIN 2 Handlebar & Controls
1,640007 |CLUTCH THROWOUT LEVER CLEVIS PIN 1 Handlebar & Controls
1,640007 [FRONT BRAKE LEVER CLEVIS PIN 1 Handlebar & Controls
1,640008 BRAKE REAR LEVER CLEVIS PIN 1 Foot Brake

1,640009 {Hold Down Strap Pin-Plain Hole 2 Battery

1,640010 METERING PIN - 149 1 Carburetor & Manifold
1,640011 METERING PIN - 249 1 1 1|Carburetor & Manifold
1,640014 Cable Block Pin - All 1 1/Handlebar & Controls
1,640017 {Hand Lever Pivot Pin 2 2 Handlebar & Controls
1,640018 {Hand Lever Cable Pin 2 2 Handlebar & Controls
1,641005 (EXHAUST PIPE - 149 1 Exhaust Pipe & Muffler
1,641006 [EXHAUST PIPE - 249 - R.H. 1 1 Exhaust Pipe & Muffler
1,641007 [EXHAUST PIPE - 249 - L.H. 1 1 Exhaust Pipe & Muffler
1,641012 {Exhaust Pipe - Right - Silicone Finish 1 Exhaust Pipe & Muffler
1,641013 |Exhaust Pipe - Left - Silicone Finish 1 Exhaust Pipe & Muffler
1,641016 {Exhaust Pipe Assembly 1|/Exhaust Pipe & Muffler
1,642003 |PISTON SET - STANDARD - 8.1 RATIO 1 2 2 2 Cylinder & Pistons
1,642004 PISTON SET - STANDARD - 7.1 RATIO 1 2 2 2 Cylinder & Pistons
1,642005 [PISTON SET -.010 OVERSIZE - 7.1 RATIO 1 2 2 2 Cylinder & Pistons
1,642007 {PISTON SET - .020 OVERSIZE - 7.1 RATIO 1 2 2 2 Cylinder & Pistons
1,642009 PISTON SET - .010 OVERSIZE - 8.1 RATIO 1 2 2 2 Cylinder & Pistons
1,642011 |PISTON SET - .020 OVERSIZE - 8.1 RATIO 1 2 2 2 Cylinder & Pistons
1,642013 /ACCELERATOR PUMP PISTON 1 Carburetor & Manifold
1,642014 ' THROTTLE PISTON 1 Carburetor & Manifold
1,642028 |Piston, Standard 2 2|Cylinder & Pistons
1,642029 |Piston, .005 O.S. 2 2 Cylinder & Pistons
1,642030 |Piston, .010 O.S. 2 2|Cylinder & Pistons
1,642031 {Piston, .020 O.S. 2 2 Cylinder & Pistons
1,642044 [Piston, .030 O.S. 2 2 Cylinder & Pistons
1,642045 [Piston, .040 O.S. 2 2|Cylinder & Pistons
1,642046 |Piston, Semi-Finished 2 2 Cylinder & Pistons

1,645003 |REAR BRAKE PLATE - UNPOLISHED - 149

Wheels & Brake

Courtesy of Rob Garrett

14 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
1,645004 |[FRONT BRAKE PLATE (UNPOLISHED) - 149 1 Wheels & Brake
1,645005 [FRONT BRAKE PLATE (POLISHED) - 249 1 1 1/Wheels & Brake
1,645007 |REAR BRAKE PLATE - POLISHED - 249 1 1 1/Wheels & Brake
1,645020 {Wheel Brake Plate 1/Rear Wheel (TT)
1,646001 {GENERATOR COMMUTATOR END PLATE - To G805 - 1250 1 Generator

1,646002 . GENERATOR COMMUTATOR END PLATE - FROM G805A - 1300 AND UP 1 Generator

1,647001 \CLUTCH THROWOUT PLATE 1 Primary Drive & Clutch
1,647003 {CLUTCH DRIVE PLATE (CORK FACED) 4 Primary Drive & Clutch
1,647005 CLUTCH DRIVEN PLATE 5 Primary Drive & Clutch
1,647006 |Clutch Driven Plate - Inner 1 1/Primary Drive & Clutch
1,648001 \GENERATOR DRIVE END PLATE - To G805 - 1250 1 Generator

1,648002 \GENERATOR DRIVE END PLITE - FROM G805A - 1300 AND UP 1 Generator

1,650001 {SHIFT INDICATOR PLATE 1 Transmission
1,651001 |SHIFTER PAWL PLATE 1 Transmission
1,652001 {Anchor Plate - Front 2 Anchor Plates & Bolts
1,652002 {Anchor Plate - Rear 2 Anchor Plates & Bolts
1,652006 iDampening Plate, Steel Saddle

1,652007 |Anchor Plate - Rear - Left 1 1/Anchor Plates & Bolts
1,655001 |STEERING DAMPER UPPER & LOWER PLATE 2 Fork

1,655002 |STEERING DAMPER CENTER PLATE 1 Fork

1,655005 SPEEDOMETER DRIVE GEAR COVER PLATE 1 Transmission
1,655006 BEARING COVER COMMUTATOR END PLATE 1 Generator

1,655008 IMOUNTING PLATE 2 Switch & Wiring
1,655009 METERING PIN RETAINING PLATE 1 Carburetor & Manifold
1,655012 Reinforcement Plate - Inside 1 1/Primary Drive & Clutch
1,655013 |Reinforcement Plate - Outside 1 1/Primary Drive & Clutch
1,657001 (L.H. Sleeve Hole Plug 1 1/Handlebar & Controls
1,661002 Pressure Relief & Check Valve Hole Cap 2 Cam Case Cover & Oil Pump
1,661002 |OIL TANK DRAIN PLUG (1/2-20) 1 Oil Tank

1,661002 |CENTER SECTION PLUG 1 Transmission
1,661002 {Drain Plug Transmission
1,661002 iMagneto Timing Hole Cover (1/4-20) 1 Cam Case Cover & Oil Pump
1,661002 DRAIN PLUG 1 Transmission
1,661002 (PRIMARY CASE & COVER DRAIN & OIL LEVEL PLUG (1/2-20) 2 Primary Drive & Clutch
1,661002 {Magneto Timing Hole Cover 1 Cam Case Cover & Oil Pump
1,661002 {Case Cover Oil Level Plug Transmission
1,661002 | CASE COVER OIL LEVEL PLUG 1 Transmission
1,662001 |CRANK PIN PLUG - 149 2 Flywheel & Connecting Rods
1,662005 {Drain And Adjusting Screw Plug 1 1 Primary Drive & Clutch
1,663001 |SHIFTER CAM PLUNGER 1 Transmission
1,664001 [Pressure Relief & Check Valve Plunger 2 Cam Case Cover & Oil Pump
1,665001 GEAR SHIFT INDICATOR POINTER 1 Transmission
1,669001 [Oil Pump & Gear Assy. 1 Cam Case Cover & Oil Pump
1,671002 {PUSH ROD 2 4 4 4|Push Rods

1,690001 [ TORQUE EVENER SLEEVE 1 Primary Drive & Clutch
1,696001 [FOOT SHIFT RATCHET 1 Transmission
1,696004 iFoot Shift Ratchet Assembly 1 1/ Transmission
1,697002 /AUTOMATIC SPARK ADVANCE UNIT 1 Magneto

1,697003 |VOLTAGE CONTROL REGULATOR 1 Switch & Wiring
1,704001 |CLUTCH SPROCKET BALL BEARING RETAINER 1 Primary Drive & Clutch
1,704002 \BALL BEARING RETAINER 1 Magneto

1,708003 (FRONT RIM - 149 CADMIUM 1 Wheels & Brake
1,708004 {FRONT RIM - 249 CHROME 1 1 Wheels & Brake
1,708005 |REAR RIM - CADMIUM PLATED - 149 1 Wheels & Brake
1,708006 |REAR RIM - CHROME PLATED - 249 1 1 Wheels & Brake
1,709001 |PISTON COMPRESSION RING - STANDARD 1 2 2 2 Cylinder & Pistons
1,709002 PISTON OIL RING - STANDARD 1 2 2 2 Cylinder & Pistons
1,709003 {PISTON COMPRESSION RING - .010 OVERSIZE 1 2 2 2 Cylinder & Pistons
1,709004 PISTON COMPRESSION RING - .020 OVERSIZE 1 2 2 2 Cylinder & Pistons
1,709005 {PISTON OIL RING - .010 OVERSIZE 1 2 2 2 Cylinder & Pistons

Courtesy of Rob Garrett

150f 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,709006 [PISTON OIL RING - .020 OVERSIZE 2 2|Cylinder & Pistons
1,709009 {Compression Ring, Standard 4 4 Cylinder & Pistons
1,709010 ;Compression Ring, .005 O.S. 4 4 Cylinder & Pistons
1,709011 {Compression Ring, .010 O.S. 4 4 Cylinder & Pistons
1,709012 {Compression Ring, .020 O.S. 4 4 Cylinder & Pistons
1,709013 |Oil Control Ring, Standard 2 2|Cylinder & Pistons
1,709014 Oil Control Ring, .005 O.S. 2 2 Cylinder & Pistons
1,709015 |Oil Control Ring, .010 O.S. 2 2|Cylinder & Pistons
1,709016 {Oil Control Ring, .020 O.S. 2 2 Cylinder & Pistons
1,709023 {Compression Ring, .030 O.S. 4 4 Cylinder & Pistons
1,709024 {Compression Ring, .040 O.S. 4 4 |Cylinder & Pistons
1,709025 Oil Control Ring, .030 O.S. 2 2 Cylinder & Pistons
1,709026 |Oil Control Ring, .040 O.S. 2 2|Cylinder & Pistons
1,710001 {MAIN SHAFT BALL BEARING RETAINING RING 1 Transmission
1,710002 |[FOOT SHIFT PAWL RETAINING RING 1 Transmission
1,710004 Generator Drive Retaining Ring 1 Generator

1,710006 PISTON PIN LOCK RING 4 4 Cylinder & Pistons
1,710007 {PROP STAND PIN RETAINING RING 2 Prop Stand

1,710008 {TAPPET RETAINING RING 4 4 Valve Tappet
1,710009 BEARING RETAINING RING 1 Magneto

1,710011 |OIL SEAL RETAINING RING 2 Fork

1,710012 IMETERING PIN PLATE RETAINING RING 1 Carburetor & Manifold
1,710013 [Fork Rubber Impact Cushion (retrofit) 2 Fork

1,710013 {Fork Impact Cushion (retrofit) Fork

1,710017 [Retainer Nut Seal Ring 2 2 Fork

1,710017 {Push Pod Tube Upper and Lower Seal 8/Push Rods

1,710019 Air Cleaner Retaining Ring 1 1|Carburetor & Manifold
1,712002 {SPROCKET TO BRAKE DRUM RIVET (1/8 x 7/16 FLAT HD.) 10 Wheels & Brake
1,716001 {LENS TO TAIL LIGHT BODY RIVET 2 Tail Light

1,719001 \BRAKE ROD 1 Foot Brake

1,720001 {CLUTCH THROWOUT ROD 1 Primary Drive & Clutch
1,724003 {STEERING DAMPER ROD 1 Fork

1,724004 |Plunger Rod Assembly 2 2|Fork

1,729001 {DISTRIBUTOR ROTOR - 249 1 1/Magneto

1,730001 BALL BEARING RETAINER 1 Wheels & Brake
1,730001 BALL BEARING RETAINER 1 Wheels & Brake
1,744001 {SADDLE 1 Saddle

1,744020 |Pillion Seat 1/Pillion Seat (TT)
1,746003 |OIL TANK FILTER SCREEN 1 Oil Tank

1,746010 |Air Cleaner Screen - Inner 1 1| Carburetor & Manifold
1,746011 |Air Cleaner Screen - Outer 1 1| Carburetor & Manifold
1,747001 {CLUTCH THROWOUT LEVER ADJ. SCREW (5/16 - 32 SPEC.) 1 Transmission
1,747002 |Cam Shaft Adjusting Screw (3/8-24 SPEC.) 2 Cam Case Cover & Oil Pump
1,747003 [Casing Adjusting Screw - Upper - All 1 1/Handlebar & Controls
1,747003 [Casing Adjusting Screw - Upper - All 1 1/Handlebar & Controls
1,747004 [Casing Adjusting Screw - Lower - All 1 1/Handlebar & Controls
1,747004 iCasing Adjusting Screw - Lower - All 1 1/Handlebar & Controls
1,747005 {IDLE ADJUSTING SCREW 1 Carburetor & Manifold
1,748001 {MOUNTING FLANGE TO HOUSING SCREW 4 Magneto

1,750001 \PRIMARY CASE COVER SCREW (#12-24 x 1-1/8 FLAT HD.) 1 Primary Drive & Clutch
1,750002 |GENERATOR POLE SHOE SCREW 4 Generator

1,750003 \BRACKET SCREW (SPEC.) 2 Fender

1,751001 {PRIMARY CASE COVER SCREW (#12-24 x 1-1/8 FIL. HD.) 10 Primary Drive & Clutch
1,751001 {Cam Case Cover & Crankcase Screw (12-24x1-1/8, FIL. HD. STD.) 8 Cam Case Cover & Oil Pump
1,751003 {Spring Anchor Screw 1 1/Primary Drive & Clutch
1,756001 |ROCKER ADJ. SCREW 4 4|Cylinder Head, Valves & Rocker Arm
1,758001 {BEZEL TO TAIL LIGHT BODY SCREW (SELF TAPPING #6 x 1/4) 3 Tail Light

1,758001 {SWITCH COVER TO HANDLEBAR SCREW (#6 x 1/4 SELF TAP FIL. HD.) 2 Handlebar & Controls
1,758001 {HORN SWITCH COVER SCREW (#6 x 1/4 SELF TAPPING FIL. HD.) 2 Handlebar & Controls
1,758001 |CLIP SCREW 2 Handlebar & Controls

Courtesy of Rob Garrett

16 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,758001 |COVER TO TANK SCREW - SELF-TAPPING (6 x 1/4) 3 Switch & Wiring

1,758001 |SCREW - SELF-TAPPING (6 x 1/4) 2 Switch & Wiring

1,758001 {CLIP CLAMPING SCREW - SELF-TAPPING (6 x 1/4) 2 Switch & Wiring

1,758001 \GROUND WIRE SCREW - SELF-TAPPING (6 x 1/4) 1 Switch & Wiring

1,758001 |SCREW - SELF-TAPPING 4 Fork

1,758002 \PLATE SELF TAPPING SCREW (#4 x 3/16 SPEC.) 2 Transmission

1,758003 |COIL COVER CLAMP SCREW 2 Magneto

1,761001 {CLUTCH SPRING SCREW 1 Primary Drive & Clutch
1,761002 \PEDAL PIVOT SCREW 1 Transmission

1,761003 {Hold Down Strap Wing Screw 2 Battery

1,761006 ROCKER ARM SHAFT SCREW 4 4|Cylinder Head, Valves & Rocker Arm
1,761007 BREAKER POINT ANCHOR SCREW 3 Magneto

1,761008 |COVER SCREW 2 Carburetor & Manifold
1,761009 . THROTTLE CASING ADJUSTING SCREW 1 Carburetor & Manifold
1,761010 |BODY CLAMP SCREW 1 Carburetor & Manifold
1,761011 .THROTTLE PISTON GUIDE SCREW 1 Carburetor & Manifold
1,761014 [QOil Control Tube Seat Screw 2 2 Fork

1,761019 Sprocket Mounting Bolt 10 Rear Wheel (TT)

1,762001 |MAIN SHAFT OIL SEAL 1 Transmission

1,762002 | KICKSTARTER SHAFT AND FOOT SHIFT SHAFT OIL SEAL 2 Transmission

1,762003 |CLUTCH THROWOUT SHAFT OIL SEAL 1 Transmission

1,762003 [FOOT BRAKE BEARING SEAL 2 Foot Brake

1,762003 {RATCHET OIL SEAL 1 Transmission

1,762003 BEARING OIL SEAL 1 Wheels & Brake

1,762003 |BEARING OIL SEAL 1 Wheels & Brake

1,762004 [FRONT FORK BEARING OIL SEAL 4 Fork

1,762005 MAIN SHAFT OIL SEAL 1 Primary Drive & Clutch
1,762005 |OIL & DUST SEAL 1 Wheels & Brake

1,762005 |OIL & DUST SEAL 1 Wheels & Brake

1,762006 [ TORQUE EVENER SLEEVE 1 Primary Drive & Clutch
1,762007 {Pinion Shaft Seal 1 Cam Case Cover & Oil Pump
1,762008 |SEAL - OIL 1 Magneto

1,762009 {SPROCKET DRIVER GEAR OIL SEAL 1 Transmission

1,762010 {Fork Fluid Sleeve (retrofit) Fork

1,762010 Front Fork Seal 2 2 Fork

1,762011 {Oil Pump Cover Seal ("O" ring seal) (retrofit) 1 Cam Case Cover & Oil Pump
1,762011 |Oil Pump Cover Seal 1 Cam Case Cover & Oil Pump
1,763001 {PUSH ROD TUBE UPPER NUT SEAL 4 Push Rods

1,763002 {PUSH ROD TUBE LOWER NUT SEAL 4 Push Rods

1,763003 |OIL RETURN & FEED FITTING SEAL 2 Qil Tank

1,763004 {Union Nut and Tube Seal 1/Magneto

1,763004 | COMPRESSION FITTING SLEEVE (NEOPRENE) 1 Overhead Oil Line

1,763004 |Chain Adjusting Screw Seal 1 1/Primary Drive & Clutch
1,763005 |IDLE ADJUSTMENT PACKING NUT SEAL (FELT) 1 Carburetor & Manifold
1,764001 |SLIPPER SPRING SEAT - LOWER - 249 2 2 Frame

1,764002 SLIPPER SPRING SEAT - UPPER - 249 2 2 Frame

1,769001 [Camshaft - Exhaust and Intake - 149 Cam Shafts, Timing Gears & Generator Idler Gear
1,769002 {Camshaft - Exhaust and Intake - 249 2 2|Cam Shafts, Timing Gears & Generator Idler Gear
1,771001 {[FLYWHEEL Assy. - 249 1 1 Flywheel & Connecting Rods
1,771007 |Flywheel Assembly 1 1/Flywheel & Connecting Rods
1,778001 {COUNTERSHAFT 1 Transmission

1,778004 {MAIN SHAFT 1 Transmission

1,778005 {SHIFTER CAM SHAFT 1 Transmission

1,778006 | SHIFTER FORK SHAFT 1 Transmission

1,780001 |CLUTCH THROWOUT LEVER SHAFT 1 Transmission

1,780005 |ROCKER ARM SHAFT 4 4|Cylinder Head, Valves & Rocker Arm
1,780006 iBreather Gear and Shaft - 20 Degree 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,780012 |Breather Gear And Shaft - 14 1/12 Degree 1 1/Cam Shafts, Timing Gears & Generator Idler Gear
1,781001 SPEEDOMETER SHIELD LESS LIGHT WIRE 1 Speedometer

1,781004 |SPARK PLUG TERMINAL SHIELD (RUBBER) 2 2 Magneto

Courtesy of Rob Garrett

17 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
1,788002 {Chain Guard Shock Mount 1 1/Chain & Chain Guard
1,789001 BRAKE SHOES WITH LININGS 1 Wheels & Brake
1,789001 {BRAKE SHOES WITH LININGS 1 Wheels & Brake
1,792001 |SHUT-OFF Gasoline Tank
1,792003 |Shut-Off 1 Gasoline Tank
1,792004 |Shut-Off 1/Gasoline Tank
1,794003 Skid Pan 1/Skid Pan (TT)
1,796001 HOLLOW AXLE BEARING 1 Wheels & Brake
1,796001 HOLLOW AXLE RACE 1 Wheels & Brake
1,796003 |KICKSTARTER GEAR SLEEVE 1 Transmission
1,796004 PRIMARY CASE PILOT SLEEVE - 149 Crankcase

1,796005 [FOOT SHIFT PEDAL RUBBER 1 Transmission
1,796006 {FOOT SPUD RUBBER 2 Foot Spud

1,796007 {Cable Pin Sleeve - All 1 1/Handlebar & Controls
1,796007 {Cable Pin Sleeve - All 1 1/Handlebar & Controls
1,796010 [Fork Plunger Sleeve (retrofit) Fork

1,796010 iFork Plunger Recoil Sleeve (retrofit) 2 Fork

1,798005 |Grip Sleeve - R.H. - Cadmium 1 1/Handlebar & Controls
1,798006 SLEEVE - R.H. CHROME 1 Handlebar & Controls
1,798007 |Grip Sleeve - L.H. - Cadmium 1 1/Handlebar & Controls
1,798008 |SLEEVE - L.H. CHROME 1 Handlebar & Controls
1,799001 | TAIL LIGHT SOCKET AND WIRE ASSY. 1 Tail Light

1,800001 {Frame Lower Fitting Stud Spacer 1/ Frame

1,800001 {STUD SPACER (USED W/O SAFETY GUARD) 2 Frame

1,800005 |Link to Slipper Bracket Spacer 1/Chain & Chain Guard
1,800005 {Spring and Cross Tube Spacer 1/Center Stand (TT)
1,800005 Guard and Primary Case Bolt Spacer 1/Chain & Chain Guard
1,800005 {SPACER 3 Switch & Wiring
1,800009 {Fork Height Spacer 2 Fork

1,800011 {Slipper Bracket Upper Spacer 2 |Frame

1,802001 {SPARK PLUG 2 2 Magneto

1,802003 iSpark Plug 2 Magneto

1,802004 ;Spark Plug, Champion J6 2 Magneto

1,807001 |SPOKE - LONG 20 Wheels & Brake
1,807001 |SPOKE - LONG 20 Wheels & Brake
1,807002 |SPOKE - SHORT 20 Wheels & Brake
1,807002 | SPOKE - SHORT 20 Wheels & Brake
1,807003 ;Spoke - Long 20 Wheels & Brake
1,807004 |Spoke - Short 20 Wheels & Brake
1,807005 {Wheel Spoke - 7-3/4" Long 20 Rear Wheel (TT)
1,807005 {Wheel Spoke - 7-3/4" Long 20/Front Wheel (TT)
1,809001 |CLUTCH SPRING 1 Primary Drive & Clutch
1,809002 |SHIFTER PLUNGER SPRING 1 Transmission
1,809003 KICKSTARTER CLUTCH SPRING 1 Transmission
1,809004 ' TORQUE EVENER SPRING 1 Primary Drive & Clutch
1,809005 |STEERING DAMPER SPRING 1 Fork

1,809007 BRAKE ROD ADJUSTMENT SPRING 1 Foot Brake

1,809008 {SADDLE SPRING 2 Saddle

1,809009 \PEDAL LATCH SPRING 1 Transmission
1,809010 |SLIPPER UPPER SPRING - 249 2 2 Frame

1,809011 |SLIPPER LOWER SPRING - 249 2 Frame

1,809012 (Pressure Relief Plunger Spring 1 Cam Case Cover & Oil Pump
1,809013 [Cheek Valve Plunger Spring 1 Cam Case Cover & Oil Pump
1,809017 ACCELERATOR PUMP SPRING 1 Carburetor & Manifold
1,809018 METERING PIN SPRING 1 Carburetor & Manifold
1,809019 [ THROTTLE PISTON RETURN SPRING 1 Carburetor & Manifold
1,809026 Saddle Spring 2 2|Saddle

1,809027 |Clutch Pressure Spring 5 5|Primary Drive & Clutch
1,809032 iSpring - Lower Rebound 2 Frame

1,810001 |FORK SPRING 2 Fork

Courtesy of Rob Garrett

18 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
1,810002 {Fork Spring 2 Fork

1,810002 iFork Spring - Heavy - Optional 0 Fork

1,811001 ;Stand Spring 1/Center Stand (TT)
1,812001 |BRAKE SHOE SPRING 2 Wheels & Brake
1,812001 |BRAKE SHOE SPRING 2 Wheels & Brake
1,812002 |PROP STAND SPRING 1 Prop Stand

1,812003 | SWITCH SPRING 1 Switch & Wiring
1,812005 [Primary Chain Adjusting Lever Spring 1 1/Primary Drive & Clutch
1,812006 (Brake Pedal Spring 1 Foot Brake

1,813001 [FOOT SHIFT LEVER RETURN SPRING 1 Transmission
1,813002 |SHIFTER PAWL SPRING 1 Transmission
1,813003 KICKSTARTER RETURN SPRING 1 Transmission
1,813004 |BRAKE LEVER RETURN SPRING 1 Wheels & Brake
1,813005 . GROUND BRUSH SPRING 1 Generator

1,813006 |POSITIVE BRUSH SPRING 1 Generator

1,814001 VALVE SPRING - INNER 4 4 4 |Cylinder Head, Valves & Rocker Arm
1,814002 |VALVE SPRING - OUTER 4 4 4 |Cylinder Head, Valves & Rocker Arm
1,815002 {ENGINE SPROCKET 1 Primary Drive & Clutch
1,815003 |CLUTCH SPROCKET 1 Primary Drive & Clutch
1,817001 |SPROCKET - 42T - 149 Wheels & Brake
1,817002 SPROCKET - 41T - 249 1 Wheels & Brake
1,817003 ' TRANSMISSION SPROCKET - 149 17T Transmission
1,817003 Countershaft Sprocket -18T 1/ Transmission
1,817004 . TRANSMISSION SPROCKET -249 19T 1 1 1/Transmission
1,817005 |Countershaft Sprocket -16T 1/ Transmission
1,817006 Countershaft Sprocket -19T 1/ Transmission
1,817007 Countershaft Sprocket -20T 1/ Transmission
1,817008 Countershaft Sprocket - 14T 1/ Transmission
1,817009 |Countershaft Sprocket -15T 1/ Transmission
1,817010 Sprocket - 40T - Optional 0 Rear Wheel (TT)
1,817011 Sprocket - 41T - Optional 0/Rear Wheel (TT)
1,817012 Sprocket - 42T 1/Rear Wheel (TT)
1,817013 Sprocket - 43T - Optional 0/Rear Wheel (TT)
1,817014 Sprocket - 44T - Optional 0/Rear Wheel (TT)
1,817015 |Sprocket - 45T - Optional 0 Rear Wheel (TT)
1,817016 Sprocket - 46T - Optional 0/Rear Wheel (TT)
1,817017 Sprocket - 47T - Optional 0 Rear Wheel (TT)
1,819003 |Center Stand Assembly 1/Center Stand (TT)
1,829001 {Hold Down Side Strap 2 Battery

1,829002 {Hold Down Top Strap 1 Battery

1,829010 {Hold Down Top Strap 1 1/Battery

1,834001 {Engine Rear Anchor Plate to Mast Tube Bolt 1 Anchor Plates & Bolts
1,834002 {FRONT LOWER FRAME CONNECTING STUD 1 Frame

1,834002 {Tube to Pan Stud 1/Center Stand (TT)
1,834003 Engine Front Anchor Plate to Frame Bolt - Upper 1 Anchor Plates & Bolts
1,834004 [Rear Anchor Plate & Lower Frame Stud 2 Anchor Plates & Bolts
1,834004 FRAME LOWER TUBE & REAR ANCHOR PLATE STUD 2 Frame

1,834006 {Engine Front Anchor Plate to Frame Bolt - Lower 1 Anchor Plates & Bolts
1,834008 iStud, Cylinder & Head To Case Crankcase

1,835001 {SADDLE FRONT SUPPORT FRAME STUD 2 Saddle

1,835003 |Reinforcement Plate Stud 1 1/Primary Drive & Clutch
1,839002 ' SADDLE FRONT SUPPORT 1 Saddle

1,839004 {Saddle Front Support 1 1/Saddle

1,841002 |IGNITION AND LIGHT SWITCH 1 Switch & Wiring
1,843009 |BRAKE SHOE ANCHOR STUD 1 Wheels & Brake
1,843015 |PRIMARY TERMINAL POST STUD 1 Magneto

1,854001 \CRANKCASE UPPER SCREW (5/16x18x1-5/8, SOCKET HEAD) - 149 Crankcase

1,855001 {UPPER BRACKET PINCH BOLT (3/8-24 x 1-1/8 SOCKET HEAD) 1 Fork

1,856001

SHOCK MOUNT

Switch & Wiring

1,873001

Gasoline Tank

Gasoline Tank

Courtesy of Rob Garrett

19 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,874001 |OIL TANK - 149 1 Qil Tank

1,874002 OIL TANK - 249 1 Qil Tank

1,874016 |Oil Tank 1 1/0il Tank

1,875001 {Valve Tappet 2 4 4 4|Valve Tappet

1,875001 {Tank Assembly 1/Gasoline Tank

1,875003 [ TAPPET, RETAINING RING, GUIDE & GASKET SERVICE PACKAGE 2 4 4 4|Valve Tappet

1,877002 \CONTACT TERMINAL 2 Tail Light

1,877003 [ TERMINAL (DISCONNECT TYPE) 8 Switch & Wiring

1,877003 \DISCONNECT TYPE TIP TERMINAL 1 Tail Light

1,877004 [ TERMINAL (EYELET TYPE) 20 Switch & Wiring

1,877008 Terminal - As Required 0 0/ Switch & Wiring

1,878001 TIRE-3.25x18-4 PLY 1 Wheels & Brake

1,878002 |TIRE TUBE - 3.25x 18 1 Wheels & Brake

1,887009 iStand Hinge and Mounting Tube 1/Center Stand (TT)

1,887014 |Rear Anchor Plate Frame Spacer 1 Anchor Plates & Bolts
1,887014 [FRAME & REAR ANCHOR PLATE SPACER (CENTER STAND BEARING) 1 Frame

1,888001 [FRONT FORK UPPER TUBE 2 Fork

1,888003 {FRONT FORK LOWER TUBE - R.H. 1 Fork

1,888005 FRONT FORK LOWER TUBE - L.H. 1 Fork

1,888008 |Front Fork Plunger (Hydraulic) 2 Fork

1,888009 |Fork Tube - R.H. 1/Fork

1,888010 |Fork Tube - L.H. 1/Fork

1,888012 {Front Fork Upper Tube 2 Fork

1,889004 Handlebar Top - English - Chrome 1 1/Handlebar & Controls
1,889004 HANDLEBAR TOP - TUBE - CHROME 1 Handlebar & Controls
1,889009 Handlebar Top - Western - Chrome 1 1/Handlebar & Controls
1,889011 {Handlebar Top - Standard - Chrome 1 1/Handlebar & Controls
1,889014 Handlebar Top - Standard - Black 1 1/Handlebar & Controls
1,891001 |SLIPPER SPINDLE - 249 2 2 2 Frame

1,892004 |FRONT FORK PLUNGER (HYDRAULIC) 2 Fork

1,892007 OIL RETURN & FEED ELBOW TUBE - 249 2 2 2 Oil Tank

1,892009 |Cam Case Cover Breather Tube - 149 1 Cam Case Cover & Oil Pump
1,892012 |Muffler Silencer Tube 2 2 |Exhaust Pipe & Muffler
1,892015 {PUSH ROD COVER TUBE SERVICE PACKAGE 2 4 4 Push Rods

1,892016 {Cam Case Cover Breather Tube - 249 1 1 1/Cam Case Cover & Oil Pump
1,892020 {Push Rod Cover Tube - Cadmium 4 4 Push Rods

1,892021 OIL RETURN & FEED ELBOW TUBE - 149 2 Qil Tank

1,892022 |Oil Control Tube Assembly 2 2 Fork

1,892026 (Front Fork Spring Stop Tube 2 2|Fork

1,892032 {Chain Qiler Tube - Metal 1 1/Cam Case Cover & Oil Pump
1,892033 {Cam Case Breather Tube 1 1/Cam Case Cover & Oil Pump
1,892036 {Magneto Vent to Underside of Tank Tube 1/Magneto

1,892037 |Breather Tube Connector Tube 1|Carburetor - Air Cleaner (TT)
1,894001 |OIL FEED FLEXIBLE TUBE 1 Oil Tank

1,894002 |OIL RETURN FLEXIBLE TUBE 1 Qil Tank

1,894003 |OIL TANK BREATHER TUBE 1 Qil Tank

1,894003 ' TANK AND CARBURETOR TUBE - 149 1 Gasoline Tank

1,894005 {TANK AND CARBURETOR TUBE - 249 1 1 Gasoline Tank

1,894007 {Oil Feed Tube (retrofit) 1 Cam Case Cover & Oil Pump
1,894008 |Oil Feed Return Tube 1 Cam Case Cover & Oil Pump
1,894009 {Chain Qiler Tube - Rubber 1 1/Cam Case Cover & Oil Pump
1,894013 |Gasoline Line 1 1/Gasoline Tank

1,894015 |Cam Case to Cleaner Breather Tube 1|Carburetor - Air Cleaner (TT)
1,894016 {Tank and Carburetor Tube 1/Gasoline Tank

1,907002 {FLOAT VALVE 1 Carburetor & Manifold
1,908001 |Intake Valve 1 2 Cylinder Head, Valves & Rocker Arm
1,908002 [Exhaust Valve 1 2 Cylinder Head, Valves & Rocker Arm
1,908003 {INTAKE VALVE, SPRINGS, COLLARS AND KEYS SERVICE PACKAGE 1 2 Cylinder Head, Valves & Rocker Arm
1,908004 (EXHAUST VALVE, SPRINGS, COLLARS AND KEYS SERVICE PACKAGE 1 2 Cylinder Head, Valves & Rocker Arm
1,908006 |Intake Valve 2 2 Cylinder Head, Valves & Rocker Arm

Courtesy of Rob Garrett

20 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

1,908007 {Exhaust Valve 2 2 Cylinder Head, Valves & Rocker Arm
1,916004 Front Fork Dust Seal Washer 2 2 Fork

1,917001 |Generator Drive Friction Washer 1 Generator

1,918001 |SLIPPER SPRING SEAT WASHER RUBBER - 249 4 4 4|Frame

1,918002 [ TERMINAL STUD INSULATING WASHER (FIBRE) 4 Generator

1,918003 | INSULATING WASHER 1 Magneto

1,919001 REAR CENTER AXLE WASHER - 249 2 2 2 Wheels & Brake

1,919002 {MAIN SHAFT DRIVER NUT LOCKWASHER 1 Primary Drive & Clutch
1,919002 |SHAFT NUT LOCK WASHER (SPEC.) 1 Transmission

1,919003 |CLUTCH HUB FLANGE LOCK WASHER 1 Primary Drive & Clutch
1,919004 [Pinion Gear Nut Lockwasher 1 Cam Shafts, Timing Gears & Generator Idler Gear
1,919005  SPEEDOMETER DRIVE GEAR SCREW LOCKWASHER 1 Transmission

1,919006 |REAR CENTER AXLE WASHER - 149 Wheels & Brake

1,919008 |Sprocket Lock Washer Transmission

1,922001 |SCREW LOCKWASHER (5/16 SPEC.) 2 Magneto

1,922001 |CRANKCASE SCREW LOCKWASHER (5/16 SPEC.) 4 Crankcase

1,922001 |PEDAL SCREW LOCKWASHER (5/16 SPEC.) 2 Transmission

1,922002 {BRAKE LEVER LOCKWASHER (1/4 SPEC.) 1 Wheels & Brake

1,922002 {CAP SCREW LOCKWASHER (1/4 SPEC.) 12 12 12| Cylinder Head, Valves & Rocker Arm
1,922002 |SCREW LOCKWASHER 2 Handlebar & Controls
1,922002 |PINCH SCREW LOCKWASHER (1/4 SPEC.) 1 Wheels & Brake

1,922002 | SCREW LOCKWASHER (1/4 SPEC.) 1 Transmission

1,922002 {CAP SCREW LOCKWASHER (1/4 SPEC.) 4 4 4|Carburetor & Manifold
1,922003 BOLT LOCKWASHER (3/8 SPEC.) 1 Fork

1,922003 |BOLT LOCKWASHER (3/8 SPEC.) 2 Fork

1,922004 |LOCKWASHER (7/16 SPEC.) 1 Magneto

1,923001 SCREW LOCK WASHER (#12 SPEC.) 1 Primary Drive & Clutch
1,923002 {SCREW LOCKWASHER 2 Fender

1,923002 |SCREW LOCKWASHER 1 Handlebar & Controls
1,923002 |SCREW LOCKWASHER (1/4 SPEC.) 6 Primary Drive & Clutch
1,923003 BREAKER POINT ANCHOR SCREW LOCKWASHER 1 Magneto

1,923005 |Bolt Lockwasher 2|Foot Spud

1,924002 KICKSTARTER SHAFT THRUST WASHER 1 Transmission

1,924004 \COUNTERSHAFT THRUST WASHER 2 Transmission

1,924005 |MAIN SHAFT THRUST WASHER .073 THICK (OPTIONAL) 1 Transmission

1,924006 |MAIN SHAFT THRUST WASHER .083 THICK (OPTIONAL) 1 Transmission

1,924007 MAIN SHAFT THRUST WASHER .093 THICK (OPTIONAL) 1 Transmission

1,924008 {MAIN SHAFT THRUST WASHER .102 THICK (OPTIONAL) 1 Transmission

1,926001 [ TERMINAL POST STUD WASHER (BRASS, FLAT) 1 Magneto

1,926002 METERING PIN SPRING GUIDE WASHER 1 Carburetor & Manifold
1,927001 |CLUTCH THROWOUT LEVER WASHER (INNER) 1 Transmission

1,927003 | INNER RACE WASHER 1 Primary Drive & Clutch
1,927005 {CYLINDER HEAD HOLD DOWN NUT LOCKWASHER (SPEC.) 8 Cylinder Head, Valves & Rocker Arm
1,927006 BRAKE LEVER RETURN SPRING WASHER 1 Wheels & Brake

1,927007 |REAR HOLLOW AXLE SPACING WASHER - 249 - .224 THICK 1 1 1/Wheels & Brake

1,927008 |REAR HOLLOW AXLE SPACING WASHER - 249 - .245 THICK OPTIONAL 1 1 1/Wheels & Brake

1,927010 LEVER FULCRUM STUD WASHER 1 Foot Brake

1,927011 {FOOT SHIFT LEVER RETURN SPRING RET. WASHER 1 Transmission

1,927012 {FOOT SHIFT RETURN SPRING INNER WASHER 1 Transmission

1,927013 |OIL SLINGER WASHER 1 Magneto

1,927014 /ARMATURE SHAFT NUT WASNER (PLAIN) 1 Magneto

1,927015 \WASHER (.50 0.D. - .3175 I.D. x .06) 1 Gasoline Tank

1,927018 [Front Fork Dust Seal Retaining Washer 2 2 Fork

1,927019 {Front Fork Spring Washer Fork

1,927021 [Casing Stop Washer - Optional 0 0|Handlebar & Controls
1,927022 [Casing Stop Washer - Optional 0 0|Handlebar & Controls
1,927023 iSpring Seat Washer 2 2|Saddle

1,927025 Oil Pump Cover Seal Washer 1 Cam Case Cover & Oil Pump
1,927025 {Oil Pump Cover Seal Washer (retrofit) 1 Cam Case Cover & Oil Pump
1,927028 [Cylinder Head Nut Washer 8 8 |Cylinder Head, Valves & Rocker Arm

Courtesy of Rob Garrett

210f23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name
1,927030 Support Bracket and Shock Washer 4|Handlebar & Controls
1,929004 \FRONT WHEEL - 149 CADMIUM RIM Wheels & Brake
1,929005 {FRONT WHEEL - 249 CHROME RIM 1 Wheels & Brake
1,929006 {REAR WHEEL - 149 - CADMIUM RIM - 42T SPROCKET Wheels & Brake
1,929007 \REAR WHEEL - 249 - CHROME RIM - 41T SPROCKET 1 Wheels & Brake
1,929020 {Rear Wheel - Cadmium Rim 41T 1 Wheels & Brake
1,929022 Wheel Assembly 1/Front Wheel (TT)
1,929024 Wheel Assembly 1/Rear Wheel (TT)
1,932001 {CAM WIPER 1 Magneto

1,933002 {Wiring Harness Assy. Switch & Wiring
1,933002 {Wiring Harness 1 1/Switch & Wiring
1,934002 {WIRE ASSY (MAG. TO SPARK PLUG) 2 Magneto

1,934007 {Magneto and Plug Wire 2 Magneto

1,935004 \DOUBLE WIRE - SWITCH TO CONNECTORS(RED AND GREEN CODE) 1 Switch & Wiring
1,935005 |DOUBLE WIRE - TAILLIGHT CONNECTOR AND REGULATOR TO SWITCH CONNECTORS (RED AND GREEN CODE) 1 Switch & Wiring
1,935006 \HORN TO BATTERY WIRE (MAROON CODE) 1 Switch & Wiring
1,935007 MAGNETO TO MAIN SWITCH WIRE (BLUE WIRE CODE) 1 Switch & Wiring
1,935008 {GENERATOR TO REGULATOR WIRE (GRAY CODE) 1 Switch & Wiring
1,935009 {REGULATOR TO BATTERY POSITIVE WIRE (GREEN CODE) 1 Switch & Wiring
1,935010 {BATTERY TO STOP LIGHT SWITCH WIRE (BLACK CODE) 1 Switch & Wiring
1,935011 [BATTERY GROUND WIRE (GREEN CODE) 1 Switch & Wiring
1,935012 {HORN SWITCH WIRE ASSY. 1 Handlebar & Controls
1,935013 {HEADLIGHT BEAM CONTROL WIRE & SWITCN 1 Handlebar & Controls
1,935014 |SPEEDOMETER LIGHT WIRE 1 Speedometer
1,935015 |DOUBLE WIRE - SWITCH TO CONNECTORS (WHITE CODE) 1 Switch & Wiring
1,935016 POSITIVE BRUSH LEAD WIRE AND TERMINAL STUD ASSEMBLY 1 Generator

1,935018 {CONNECTOR TO HORN WIRE (MAROON CODE) 1 Switch & Wiring
1,935029 |GENERATOR FIELD TO REGULATOR WIRE (ORANGE CODE) 1 Switch & Wiring
1,935030 {REGULATOR GROUND WIRE (BROWN CODE) 1 Switch & Wiring
1,935031 {Horn Button To Connector Wire - Western 1 1/Handlebar & Controls
1,935032 {Headlight Beam Switch & Wires - Western 1 1/Handlebar & Controls
1,935038 iMagneto to Connector Wire 1 1/Switch & Wiring
1,935050 {Headlight Beam Switch & Wires - English 1 1/Handlebar & Controls
1,935057 {Horn Button To Connector Wire - Standard 1 1/ Handlebar & Controls
1,935058 [Regulator to Battery Negative Wire 1 1/Switch & Wiring
1,935059 Regulator to Generator Wire 2 2 Switch & Wiring
1,935070 iMagneto to Handlebar Cutout Wire 1/Magneto

1,940001 {Lock Wire 1 1/Primary Drive & Clutch
11/014 Lever Bracket Clamp Screw 2 2 |Handlebar & Controls
12/008 Lever Bracket 1 1/Handlebar & Controls
12/017b _ iLever 1 1/Handlebar & Controls
12/029 Lever Screw 1 1/Handlebar & Controls
12/031 Lever Cover Washer 1 1/Handlebar & Controls
12/033 Lever Tension Spring Washer 1 1/Handlebar & Controls
12/034 Cable End At Lever 1 1/Handlebar & Controls
12/040 Lever Bracket Clamp 1 1/Handlebar & Controls
12/081 Casing End Cap 2 2 Handlebar & Controls
12/171 Choke Control Lever - Complete - All 1 1/Handlebar & Controls
13/129  {Air Adjusting Screw 1 Carburetor (Warrior)
13/153 Plug Screw 1 Carburetor (Warrior)
14/015 Float 1 Carburetor (Warrior)
14/021 Cover Lock Screw 1 Carburetor (Warrior)
14/024 Float Needle Valve 1 Carburetor (Warrior)
14/032  [Tickler Spring 1 Carburetor (Warrior)
14/036 Banjo Nut 1 Carburetor (Warrior)
14/039 Plug Screw Washer 1 Carburetor (Warrior)
14/175  iSeating Washer 1 Carburetor (Warrior)
14/208b |Cover Complete 1 Carburetor (Warrior)
14/209  (Tickler 1 Carburetor (Warrior)
14/210  |Tickler Stop 1 Carburetor (Warrior)

Courtesy of Rob Garrett

22 of 23




VT_Parts_by_PartNo

Part Numb Part Description Number (149 249 Warrior |TT Group Name

14/289 | Tickler Cotter Pin 1 Carburetor (Warrior)
16/010  Throttle Stop Locknut 1 Carburetor (Warrior)
206/038 | Air Intake Tube - Optional 0 Carburetor (Warrior)
2061057R!Jet Block 1 Carburetor (Warrior)
276/001R |Mixing Chamber Body 1 Carburetor (Warrior)
4/042 Main Jet (Specify Size) 1 Carburetor (Warrior)
4/043 Holding Bolt 1 Carburetor (Warrior)
4/048 Outlet Clip Screw 1 Carburetor (Warrior)
4/053 Washer for Ditto 2 Carburetor (Warrior)
4/060 Throttle Valve Cotter Pin 1 Carburetor (Warrior)
4/061 Needle Jet 1 Carburetor (Warrior)
4/063 Throttle Stop Screw 1 Carburetor (Warrior)
4/148 Air Adjusting Spring 1 Carburetor (Warrior)
4/230 Needle Clip 1 Carburetor (Warrior)
4/235 Fixing Spring for Ditto 1 Carburetor (Warrior)
4/241 Screw for Ditto 1 Carburetor (Warrior)
4/263 Throttle Valve Spring 1 Carburetor (Warrior)
41035 Cable Adjuster 2 Carburetor (Warrior)
41046 Air Valve Spring 1 Carburetor (Warrior)
5/200 Outlet Clip 1 Carburetor (Warrior)
6/031 Mixing Chamber Cap Ring 1 Carburetor (Warrior)
6/032B  Mixing Chamber Top 1 Carburetor (Warrior)
6/040 Washer for Ditto 1 Carburetor (Warrior)
6/045 Air Valve 1 Carburetor (Warrior)
6/047 Air Valve Guide 1 Carburetor (Warrior)
6/052 Throttle Valve 1 Carburetor (Warrior)
6/062 Mixing Chamber Union Nut 1 Carburetor (Warrior)
6/065 Jet Needle 1 Carburetor (Warrior)
64/146b  Float Chamber Body 1 Carburetor (Warrior)

Courtesy of Rob Garrett

23 of 23




